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ABSTRACT

The accuracy of radiographic, penetrant, ultrasonic shear-
wave and ultrasonic delta inspection methods were evaluated on defect
specimens made from 2014 and 2219 aluminum and 5A1-2,.55n and 6A1-L4V
titanium alloys. The accuracies of these test methods are compared
for these alloys at nominal section thicknesses of 0.020, 0.125, 0.500
and 1.000~inches. The penetrant test method provided the most accurate
test to determine defect length in all but the 0.5 and 1.0-inch a2luminum
specimens. Radiographic inspections provided the best accuracy in the
0.5 and 1.0-inch aluminum specimens. None of the test methods had
sufficient accuracy in determining critical crack depths as determined
from fracture toughness calculations. The effects of stress conditions
on the detectability of de“ect dimensions was evaluated. Fracture

toughness calculations were made from the defect dimensions and tensil-
test data on the specimens.



SUMMARY

This program was initiated to evaluate nondestructive testing methods
capable of detecting critical-defect dir. isions in aluminum and titanium allovs.
The critical-defect dimensions are used calculate fracture toughness data for
materials in determining the effects of defects on the material's performance.
The object of this work was to determine the ability of conventional nondestruc-
tive tests to detect and to evaluate the defect dimensions. The work included
a review of nondestructive tests applicable to tight defects such as incomplete
weld penetration and fatigue cracks. A study was conducted of the effect of
stress states on ultrasonic shear-wave measurements. Ultrasonic shear and deita
tests were performed on the defect specimens, along with fluorescent penetrant
and radiographic tests. Tensile tests were parformed on the defect specimens
to reveal the actual defect geometries and to determine fracture toughness values
for the specimens. The actual defect measurement data were correlated with the
various NDT measurements for various thicknesses(0,020,0.125, 0.500 and 1.0-inch
2014-T6 and 2219-T87 a?umlnum, and 0.020, 0.125 and 0. 500—|nch extra low inter-
stitial 5A1-2.55n and 6A1-4V titanium) of four alloys.

Analysis of the nondestructive test results showed that fluorescent
penetrants provided the most accurate test method for determining crack length
in 0.020 and 0.125-inch aluminum and in all of the titanium alloy thicknesses.
The 30 variation for the penetrant tests ranged between ¥0.021 and %0.067-inch
for these specimens. No penetrant indications were obtained from the fatigue
cracks in the 0.5 and 1.0-inch aluminum specimens. Ultrasonic shear-wave tests
provided the best 30 limits (¥0.246-inch) on the 0.5-=inch aluminum specimens; and
radiographic tests provided a *0.164-inch 30 limit on the 1.0=inch aluminum
specimens. The maximum actual crack length at zero indicated length with the
given 30 limit variation was much larger for these latter two test methods.

The results for crack=length determinations are not adequate for the 0.5 and
1.0-inch aluminum specimens. For crack depth measurements, although the
accuracies in some instances were lower than those for the best crack-length
measurements, the accuracy combined with the maximum possible actual depth for
zero indicated depth for the ultrasonic tests were not adequate to define the
depth, compared to the crack depths calculated from fracture toughness theory.
When broken in the tensile tests, the 2219 aluminum specimen fatigue cracks
revealed delaminations perperdicular to the fatigue cracks. These defects
undoubtedly were responsible for the poor test accuracy in the two ultrasonic
tests.

The ultrasonic shear-wave tests performed on defects under varying stress
revealed rather large changes in the indicated sngnals For the aluminum
specimens, the ultrasonic signals snowed a decrease in signal strength from a
zero stress condition to applied compressive stress levels of about 1/2 the
yield stress. When these signals were compared with signals from artifical
notches, the variation between the smallest and largest notch-depth signals
was in the same range of signal variation as that resulting from stress
variation. The ratio of notch depths {largest to the smallest) was 6:1. A
large variation in signal amplitude occurred for a titanium specimen stressed
in tension and compression. Two gain settings were necessary on the ultrasonic
instrument to cover the full range of signal amplitudes. These tests may help
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tc explain the low accuracies developed in the ultrasonic tests, since any
residual stresses on the defects will vary the defect's response.

Present nondestructive tests are of limited use for critical crack

measurements. |Improved testing techniques are necessary in order to achieve
better measurement accuracy.
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! - INTRODUCTION

The inability of conventional design approaches. such as maximum
tensile or shear strength to predict failure, has led to the development and
application of fracture mechanics theory. Fracture mechanics provides a
quantitative method for evaluating material reliability in the presence of
defects of known size and distribution. On the basis of this thsory, the
contribution of specimen geometry to notch strength can be predicted, and the
fracture toughness, as determined from laboratory tests, can be used to
evaluate material performance in full-size structures.

Through the use of fracture mechanics theory and fracture toughness
determinations, a material's propensity to fail in a brittle manner can be
determined. It is possible to predict with this theory, the size of defects
which will cause failure in a structure. Knowing these defect sizes, meaning-
ful acceptance or rejection criteria can be established for a particular thick-
ness of material, taking into account its fracture toughness properties. How-
ever, it is of utmost importance to characterize completaly the defects present
in a structure in order to accurately predict its perforun-2nce. For this latter
reason, ncndestructive test methods capable of resolving critical size defects
are a necessity. A further requirement is for nondestructive test methods which
will accurately define the defect geometry so that critical ‘léngth arid depth
variables can be differentiated, Many types of nondestructive tests have been
developed to find defects but little attention has been paid to determining
their precise dimensions and shapes.

Nondestructive tests have been utilized by Packman, et al (1) to
measure critical flaw dimensions in materials. This work reviewed several
nondestructive test methods and detailed their utility in Tinding cracks of
critical size. The evaluation of radiographic, ultrasonic, penetrant and
magnetic particle methods to determine crack length was performed in this
study on 4330 steel and 7075 aluminum. The inability of nondestructive tests
to determine accurate crack lengths below 0.1-inch was reported.

Since titanium and aluminum ailoys are potentially useful for pressure
vessel applications, nondestructive tests on these materials to define defect
geometry are of considerable interest. This program to study the applicability
of nondestructive tests in revealing critical defects was initiated in May of
1968; first to define applicable test methods, and then, to evaluate the most

promising test techniques. In order to evaluate the test methods, weld and crack

defect specimens were prepared in 2219-T87 and 2014~T6 aluminum and ELI** 6A1-4V
and 5A1-2.58n titanium alloys. !n order to accomplish the program objectives,
the following tasks were performed:

* - numbers in parentheses refer to references listed in References. .

- of,

#*% ~ extra low interstitial.
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Conduct a review and preliminary evaluation of nondestructive
tests applicable to tight defects.

Fabricate defect specimens.

Perform nondestructive tests on defect specimens.

Evaluate effects of stress state on defect measurement.
Pe;form tensile tests for fracture toughness determinations.

Evaluate and correlate test data.
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i1 - NDT SURVEY AND SPECIMEN FABRICATION

Many types of nondestructive tests are employed in industry to detect
material inhomogenieties such as cracks, voids, inclusions or other material
variability. These test methods utilize some type of probing medium which
interacts with the material inhomogeniety, resulting in an alteration of
probing energy or probing matter. The inspection is completed by detecting
the aiterations and determining what has been its cause. Available non-
destructive tests range from simple visual tests to very elaborate techniques
utilizing automated sys tems . A wealth of information is available on various

testing techniques and is compiled in two volumes of the Nondestructive Testing
Handbook (2).

Additional information has been generated since these books were printed
and is available in the publication Materials Evaluation, or its predecessor,
the Nondestructive Testing Journal, publications of the American Society for
Nondestructive Testing. The large number ofavailable testing methods indicate
that no one method has solved all quality control problems. Indeed, the wide
variety of engineering materials in use present a large range of physical
variability, so that testing techniques which work well for one material, often
fail on another. Quite often different types of defects will cause sufficient
test variability to render an inspection method unreliable for a particular
type of defect.

Finding defects on the one hand, and determining their size and shape on
the other, can be two different problems. Almost all of the test methods
available are orientation sensitive. Testing techniques, in general, have a
maximum sensitivity to defects oriented in a particular plane. This is true
for radiogranhic as well as ultrasonic tests. Penetrant tests are limited to
surface defects or surface connected defects.

In evaluating any nondestructive test, it is important that realistic
defects be used so that they represent not only possible structural defects
but ones that also tax the detection capablllhles of the test methods. The
most common .types of defects encountered in cryogenic tanks and pressure
vessels are cracks and weld defects. Among the most difficult types of defects
to detect in materisls are fatigue cracks initiated by sharp stress risers and
lack of penetration in welds. This section will review possible nondestructive
test methods and will describe some preliminary experiments pertormed to select
optimum conventional test methods; a description of the test specimens which
were produced with specnflu defacts is also included.

A. Nondestructive Test Review

I. Penetrants

Penetrant testing is one of the oldest nondestructive tests in
use today. This inspection method is very sensitive for detection of surface
defects such as cracks, pores, seams, laps and folds. Two types of penetrant
inspection are in common usage. Dye penetrants are applied to structures when
reduced sensitivity can be tolerated because of the ease of using this
inspection method. Fluorescent penetrant methods are used for very critical
inspections where extreme sensitivity is desirable.

St




Penetrants are appiied to the surface of test objects and are drawn into
small surface openings by capillary action. Excessive penetrant is washed away
after a suitable exposure time. The part is dried and a developer is applied
which pulls residual penetrant from the cavities; in some inspections, the
developer may be omitted. The developer acts as a blotter pulling penetrant
from the cavities and spreading it out from the defect edges. Fluorescent
penetrant oils contain particles which emit visible light when they absorb
ultraviolet radiations, providing for increased contrast against an otherwise
dark background. Micro size cracks as well as grain boundary porosity have
been detected with fiuorescent penetrant methods.

There are many factors which influence the sensitivity of this test method.
These include the surface condition of the part and the crack, the capillarity
of the penetrant, the wetting ability of the penetrant, and the dimensions and
shape of the defect. All these factors influence the detectability of a given
defect, in addition to the variability of inspesction personnel. There are many
penetrants and their associated emulsifiers and developers available on the
market from many different manufacturers.

Evaluation of penetrants is an arduous and difficult process where no
concrete quantitative methods of comparison have been deveioped and accepted.
Each manufacturer has devised tests for the evaluations of their own penetrants.
Many different types of cracked block samples have been used by various
individuals with varying degrees of success. Crack blocks have limited use
since it is almost impossible to wash the penetrant from a crack once it has
penetrated. This condition then limits accurate comparison of one penetrant
against another since the crack is not always the same in replicate specimens.

The principles of penetrant usage have been detailed by Betts (3),
Thomas (4) and many others. One of the most comprehensive studies of penetrant
penetration was conducted by McCauley and Van Winkle (5) under Air Force
sponsorship, They defined two relationships which are used to indicate the
penetrant penetrability. One of these is the free energy of immersion, which
is equal to the surface tension at a vapor-liquid interface times the cosine
of the contact angle (8). This theory presumes that the penetrant covering
the surface of the part decreases surface erergy and penetrates cracks. This
quantity, the static penetrability parameter, 1is reported to be a measure of
the force that drives penetrants into cracks, dislodging entrapped air and
absorbing it at the interface.

The other relationship which was obtained from the work of McCauley, et.al.,
was that of a crack detection efficiency of the penetrant. This relationship
was established by using cracked chromium test plates and counting the cracks
in a given area under high magnification. Skoglund and Magdalin {(6) have
questioned the use of either of these paranzters in evaluating penetrants since
neither coefficient relates to the other. They point out that other researchers
have argued that penetration is based on the interaction of the penetrant with
the walls of the crack and not merely on the separation of the walls of the
crack as the McCauley and VanWinkle work suggests. The Air Force work and
other sources suggest that some media penetrate into tighter cracks more readily
than in wider cracks. The validity of the latter idea is not confirmed by
experimental studies on cracked specimens since finer cracks are more difficuit
to detect than their wider counterparts in the same plates. Skoglund and
Magdalin have suggested and utilized a Gallespian approach to evaluating
penetrants. They point out that penetrability implies an equilibrium of the
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forces involved in penetration. The force which places the penetrant into a
crack and the resisting forces are at equilibrium. They also point out that
the resisting forces are greater in very narrow sections of the crack or in
tight cracks. Viscosity is stated to have little effect on the penetration
since it is a dynamic force having no influence on the static system in
equilibrium. ‘Work must be done in order to compress the air in a crack and
they feel that, to a large extent, (1is is the resisting force in penetration.
They point out though that it is not obvious what force actually resists the
penetration process at equilibrium. They concluded that the Gallespian approach
appears very promising in evaluating penetrants although the appiication of
this approach to actual cracks is not straight forward. A mathematical treat-
ment of the parameters involved in penetrant testing, performed by Campbell and
McMaster (7), suggests that the present achievable penec.rant sensitivities are
limited not by the penetrants but by the developers. They suggest that defects
which do not have oxide coatings are much more difficult to detect than those
with such coatings.

With all the conflicting information in the literature, it is difficult
to select any one set of tests in order to evaluate penetrants. This was point-
ed out by Lomerson (8) who used statistical methods to evaluate penetrant
sensitivity and reproducibility. This investigation revealed that some pene-
trants give rather large differences in the sensitivity at a given confidence
level. This was also true of the inspectors who interpreted the actual indica-
tions. Although there were definite differences in penetrants brought out in
this study, no brand names were listed identifying the penetrants.

For this present study, in order to select a suitable penetrant for fatigue-
cracked specimens, evaluations were made of Magnaflux ZL-22 and ZL-30A and
Tracer Tech P-151 penetrants. ZiL-22 is a standard commercial penetrant widely
used in the aircraft industry. Preliminary data on the detectability of cracks
by penetrants were obtained using the three penetrants, one commercia’ developer
and an experimental developer listed in Table |. For this work, three chromium-
plated crack panels per Military Standard 1-8363 containing fine, medium and
coarse cracks were utilized. 1t was hoped that a suitable penetrant for dectec-
tion of surface cracks could be determined by this set of tests. Figure |
shows the results of a series of these tests using the three penetrants and
the Magnaflux ZP-4 developer. From these photographs, one might judge the
ZL-22 penetrant to have better resolution capabilities. However, this was not
confirmed on other sets of tests with the experimental developer and on the
other two cracked panels, nor is it consistent with practical knowledge of
these penetrants. From these evaluations, it was impossible to determine the
optimum penetrant and developer for detecting the very tight, deep cracks of
the type encountered in the fatigue-cracked specimens. No further analytical
tests were made at this point since the crack panels were not representative
of conditions encountered in the fatigue-cracked specimens.

2. Radiation Test Evaluation

_ The ability of short wavelength radiation to be attenuated by
materials is the basis for many different radiation tests. The absorption of
X and Gamma radiations is a function of the energy of the particular photons
and the nuclear structure and density of the material. Many types of recording
media may be used to detect the changes in radiation intensity. Among the
more common methods are film, image intensifiers, fluoroscopic screens and
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TABLE |

PENETRANTS AND DEVELOPERS FOR EVALUATION TESTS
ON
CRACKED CHROMIUM-PLATED TEST PANELS W!TH EMULSIFIER

Penetrant Developer
ZL-30A%* X
ZL-30A% 7P~ b
ZL-22% X
ZL-22% ZP- b
P-151%% X
P-151%=* ZP=b%

* - Magnaflux Corporation Products
#*% - Tracer Tech Corporation Product

Penetration Time - 10 minutes
Fmulsification Time - 30 seconds

X - Caposil Silica
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jon chamber and scintiliation detectors. |In general, the shorter the radiation
wavelength, the greater will be its penetrating power. The basic law for
radiation attenuation is given by the following equation:

-Ux (1)

! = transmitted radiation intensity through absorber

| = radiation intensity with no absorber

o}
p = linear attenuation coefficient
X = attenuating thickness

e = base of the natural logarithms

This equation which holds for monochromatic sources of radiation is approached
in the case with isotopes and is a close approximaticn to the conditions which
exist in X and gamma radiography.

Defects are revealed in radiographic testing by detecting changes in
material 1ensity or thickness; the size discontinuity that can be detected is
a function of both contrast and geometrical considerations. These two factors
interact to produce the wide range of sensitivities available in the many
radiographic tests. Radiographs with high contrast will not reveal small defects
if the sharpness is poor and vice versa. 1

Image sharpness is a function of geometrical considerations, the resclution =
capability of the radiation detector and scattered radiation effects (3). The '
resolving power of radiographic film is determined by the grain size of the
emulsion, while scattered radiation reduses image sharpness by the fogging of
detail. Geometrical sharpness is derived directly from exposure geometry and
the size of the focal spot or isotope source used in the radiographic procedure
(10,11). The effects of the focal spot size on geometrical sharpness are re-
lated directly to the distance from defect to film, and to the size of the
tfocal spot; the sharpness is also inversely proportional to the focus-film
distance. Thin specimens result in very good geometric-sharpness values re-
gardless of the focal-spot size. The thicker the section being radiographed,
the pocrer the sharpness becomes with a fixed focus and focal distance.

X-ray image contrast is one of the most important and least understood
variables in radiography. A simple definition of contrast is the percentage
change in thickness of the object under study that can be visualized in the
radiographic image. The smaller this contrast value, the better the image
quality. Material contrast is a function of both the linear attenuation il
coefficient (u) and the thickness being radiographed. For a fixed source of ;
low voltage radiation energy, contrast will increase with increasing thickness. :
If the thickness is fixed, increased contrast must be obtained by increasing
the linear attenuation coefficient which is accomplished by lowering the
radiation energy. No fixed standard is in use to evaluate radiographic _
techniques, othar than the use of radiographic penetrameters. A method has i
been suggested for analysis of contrast, but as yet has little practical
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application because the measurement is difficult and no correlations exist for
the values generated (12).

In the present investigation, 6A1-4V and 5A1-2.5Sn titanium, up to one-

half inch tnitk, was to be utilized, as well as, 2219 and 2014 aluminum in sizes

up to one-inch thick. These thicknesses for both alloys required low-voltage
X-ray techniques. Several types of radiation detection systems were investi-
gated in order to determine the relative merits of each system. The X-ray
methods investigated were: 1) conventional X-ray film, 2) microradiographic
film, and 3) vidicon X-ray television-imaging systems. Other imaging methods
such as direct fluoroscopic and fluoroscopic image-enhancement methods were not
considered because of the known lower resolution capabilities of these methods.
In this investigation, only the techniques which give optimum resolution were
considered. Only X-ray techniques with the greatest resolution capabilities
have any hope of visualizing a tight crack or incomplete weld penetration. In
order to obtain optimum resolution and contrast, beryllium window X-ray units
with small focal spots are mandatory (13).

a. Vidicon Image Enlargement System

The evaluation of the capability of the vidicon television
image enlargement system developed at Ohio State University was conducted on
various thicknesses of aluminum and titanium alloys. This system provides
direct conversion and enlargement of the X-ray image into a video signal with
an approximate 30X display on a 17-inch television monitor. The evaluations
were performed with Military Standard 453 radiographic penetrameters and wire-
mesh screens having 40, 100, 200 and 320 mesh per inch; the three larger-mesh
screens were brass, while the 320 mesh was stainless steel with 0.0015-inch
wire. ..Photographs showing the comparative resolution capabilities through
3/8" of 6 Al-4V titanium alloy areshown in Figure 2. The 320 mesh screen is
not visible in the television system image whi.e the 200 mesh is barely
visible. In Figure 2b, the enlargement of a conventional fiim radiograph
made with Eastman Kodak Industrial X-ray Film, Type R single emulsion, on the
same thickness of titanium provides better contrast and detail since all of
the screens are resolved clearly. The smail wire-mesh screens were also used
on 0.2-inch thick 2212 aluminum for comparison purposes. Figure 3a shows that
the photograph of the television X-ray image does not reveal the image of the
200 mesh screen very well. Figure 3b shows the comparison results with con-
ventional R single emulsion radiographic film revealing even the 320 mesh grid.
The images are a little sharper ard more contrasting with both radiographic
methods using the aluminum because of tne lower density and thickness of the
aluminum specimen in comparison to the titanium. The thinner the section,
the better the performance of the X-ray image system. However, since section
thicknesses of up to 0.500-inch of titanium and 1.0-inch of aluminum were to
be radiographed, the decreased sensitivity eliminated the use of the television
image system for any wurk on the larger thicknesses. Since these defects
were detectable with other NDT methods, it was felt that the application of the
television image system would have oniy limited use in achieving the program
ob jectives.

b. Radiographic Film Evaluations

Two other X-ray fiim recording media were investigated.
These two methods involved the use of Eastman Kodak Type SA-413 spectrographic
film and high resolution plates used for microradiographic work. The type
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SA-413 film was found to be limited in resolution and contrast. Use of the high
resolution plates was limited to the thinner sections of material by the extreme-
ly long exposures necessary for this film. Some excellent radiographic images
were obtained on the 0.020-inch specimens, but as the section thicknesses in-
creased, the energy of the X-ray source had to be raised in order to reduce the
exposure time to respectable levels. This produced a reduction in the amount

of fmage contrast, and limited the usefulness of this high resolution fiim.

c. Summary Radiation Tests

From these evaluations, it was concluded that the Eastman
Kodak Type R film would offer the best overall sensitivity for the radiation
test that could be obtained on the weld and fatigue specimens. However, there
are certain advantages to the television X-ray image system such as moving the
defect in the beam to optimize the angle with the detector and the radiation
source. Nevertheless, the unit is still only partially applicabie to most of
the specimens being investigate”.

High resolution X-ray films are also made by other manufacturers and should
give comparable results to Type R film. Eastman Kodak Type R film is available
in single emulsion sheets which is necessary for any subsequent enlargement.

3. Ultrasonic Testing

a. Review

_ Ultrasonic testing employs piezoelectric transducers to con-
vert high-frequency electrical signals into mechanical vibrations, The mechani-
cal wave is coupled into the material under test and serves as the probing energy
medium. The use of ultrasonics for materials inspection was first performed
by Sokolow in 1929 utilizing what has become known as the through transmission
method (14). In the United States, Firestone patented the first pulse-echo flaw
detection and measuring instrument in 1942 (15). These two test methods, with
many refinements, are generally the two types of ultrasonic tests utilized
today. Inspection is performed by an anlysis of the ultrasonic waves received
either by the emitter transducer, as in pulse-echo testing, or from a second
transducer, as in the through-transmission and pitch-and-catch techniques. The
received mechanical ultrasonic wave, after conversion back into an electrical
signal, is amplified and displayed on an oscilloscope. The amount of energy
received may be directly related to the defect orientation and area with respect
to the incident beam. The arrival time of the signal can usually be related
to the depth of a defect. Three main modes of vibration are commonly used in
ultrasonic inspection; longitudinal, shear and surface waves. For the types
of cracks and weld defects under investigation, the ultrasonic shear-wave tests
are generally employed.

Shear waves may be generated by special transducers which are cut to pro-
duce transverse vibrations. However, many problems arise when attempting to
couple this wave into an object, since coupling liquids will not support shear
vibrations. The usual procedure in shear-wave testing is to generate a longitu-
dinal wave and couple it at an angle into the test specimen. This causes the
original beam to refract into the material in various modes at different angles.
Depending on the angle of incidence, both shear, longitudinal and surface waves
may result from the probing beam. The relationship between the angle of inci-
dence and the refracted wave angle is given by Snell's Law from Optics:

12



Simé; _Sin ¢ _ Sin ¢s

Vi v Vg

% = Angle of incidence of longitudinal beam in medium 1
from normal to the interface between media,

¢ = Angle of refraction from normal to the interface of
the longitudinal beam in medium 2,

& = Angle of refraction from normal to the interface of

s . .

the shear beam in medium 2,

¢] = Velocity of sound wave in medium |,

éL = Velocity of longitudinal wave in medium 2,

¢S = Velocity of shear wave in medium 2.

In order to determine the shear and Jlongitudinal wave velocities for the
materials in this program, both modzl velocities were measured in 10 specimens
each of the two titanium and the two aluminum alloys. These data are shown
in Table !l. An analysis of the data, shows very iittle variation between
either of the aluminum alloys or of the titanium alloys. This means that the
parameters established ultrasonically for one alloy can be used for the other.
Sliaht differences in density between alloys shouid not affect the wave trans-
mission to any great extent in each alloy group, but will affect the amount of
enargy available between the aluminum and titanium materials.

From the velocity data in Tablie |1, the incident angles in water to produce
a 45 degree shear wave in the alloy were calculated to be:

Alloy Incident Angle (Degrees)
2218 A1 19.55
2014 Al 19.60

B6AT-LY Ti 18.30

5A1-2.5 5r 18.90

After considering the uncertainties present in the velocity vaiues, a fixed
angle of incidence was used to produce the shear waves for all & alloys.

A review of the various methods for ultrasonic inspection indicates that
articles first appeared in the literature in the early 1950's on the subject
of weld inspection. The methods used for weld inspection and for surface crack
detection are similiar as will be shown in the ensuing paragraphs. One of the
leaders in the field of ultrasonic weld testing is the firm of Krautkramer in
Cologne, Germany (16). Ultrasonic inspection of welds has been relled on in
Europe to a greater extent than in the United States. Cracks, lack of fusion
and incomplete penetration defects are extremely difficult to detect radio-
graphically uniess there is a sufficient gap to be resolved on the film.

13
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These defects can be extremely tight as will be seen in later illustrations.

Ultrasonic techniques to detect defects in welds have been developed
primarily by Krautkramer, and include angle beam probesz and a flaw locating
ruler for determining the location and approximate depth of a flaw in a weld.
The length of a defect can be determined from the longitudinal persistence of
the defect as one scans along the axis of the weld. Other work cn shear-wave
weld inspection has been reported by Parker (17), Bobbin (18)(19), and DeSterke

(20) which discuss the angle beam test technique and inspection results in the
early stages of ultrasonic weld testing.

One of the latest papers of significant interest to this program is that
by Socky (21) which discusses some experimental data for the response of the
ultrasonic sysiem to various hole diameters and notch depths. From his results,
Socky concluded that tne measured instrument response is not a linear function
of reflection of the ultrasonic waves. He also discusses a further factor which
is of importance, that is, the nature of the reflection and refraction of sound
waves at a defect. Depending on how the shear waves strike the back surface
of the plate and the defect itself, longitudinal and shear waves can be gener-
ated at the defect and at the bottom plate surface in the same manner as they
are generated when the longitudinal beam enters the part. This makes the inter-
pretation of ultrasonic signals from a crack extremely difficult. It can be
anticipated, that the response to defects of equal size, one in the center of a
weld and another at the surface, will be different and that these differences

must be interpretable in order to adequately define the size and shape of an
arhitrarily located defect.

Researchers at Automation Industries utilized this reradiated sound in
combination with the reflected sound to make their measurements in what they
have named the ''delta technique''. This technique has been successful in the

Enspection of steel welds for the Navy and for aluminum weldments for NASA
22,23).

b. Preliminary Evaluations

Based on this review of existing ultrasonic flaw detection
techniques, the efforts for this program were concentrated on the shear-wave
and the delta inspection methods. For these evaluations, TRY was assisted by
Automation Industries research personnel in evaluating the application of the
'"delta technique' to the definition of defects. This inspection was carried
out on simulated defective plate materials. At TRW, the evaluation of the
shear - wave inspection method:was concentrated on defining defects by recording
and analyzing the total available signal information.

To provide meaningful calibration standards that can be related tc the
types of defects anticipated, 1/8" titanium and aluminum alloy plates were con-
structed with known notch-type defects. The construction detaiis of the plates
are shown in Figure 4. The notch dimensions in these specimens are given in
Table !!l. In the electrodischarge machining of these notches, it was diffi-
cult to obtainithe exact desired dimensions which resulted in the actual
measured dimensions being somewhat different from the design values. In
general, the dimensions are within 102 of the required values with a few
exceptions. The table shows that it was easier to hold the length dimension
than the depth dimension. In making the specimens, holding one dimension
constant to the value desired was not always possible. In most instances,
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TABLE il

NOTCH SIZES IN 0.125-INCH PLATES

Notch Notch Length® Notch Depth=

ldenti- Notch Actual _ Actual

fication  Thkns.* Design Aluminum  Titanium Design Aluminum Titanium
A 0.005 0.020 0.029 0.029 0.030 0.033 0.030
B 0.005 0.040 0.044 0.G46 0.030 0.030 0.026
C 0.005 0.080 0.082 0.082 0.030 0.025 0.032
D 0.005 0.160 0.16] 0.158 0.030 0.025 0.030
E 0.010 0.030 0.027 0.022 0.010 0.015 0.013
F g.0l10 0.030 0.025 0.024 0.020 0.019 0.018
G 0.010 0.030 0.027 0.022 0.040 0.034 0.034
H 0.010 0.030 '0.027 0.025 0.080 0.078 0.079

- all dimensions in inches.
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however, the four dimensions held constant were within 10 percent of an average
value for these dimensions. The variable dimension was measured and its actual
value used in the analysis of data.

1) Shear-Wave inspection

The Krautkramer work showed that as the beam from a scanning
transducer approaches a given defect, the received signal height increases to
a maximum and then decreases as the beam passes beyond. The time interval over
which the defect signal occurs can be related to the defect depth or to the
distance the transducer and its beam moves past the defect. An experimental
setup was assembled to fix the angle of incidence of an ultrasonic transducer
at various angles, and at the same time allow the transducer to move laterally
so that its position could be recorded as a function of the distance of lateral
motion. This was accomplished (see Figure 5) by utilizing a cross-feed table
having two calibrated directions of travel and with the screw for one direction
of travel coupled to a ten turn potentiometer. By this method, a distance
signal was fed to the X-axis of an X-Y recorder so that the signal intensity
of the shear-wave beam could be plotted on the Y-axis as a function of the
distance of travel of the transducer past the defect.

A focused transducer was used to concentrate the ultrasonic beam on a
rather small area of the notch defect. The length of the crack was thought to
be obtainable from the movement of the transducer parallel to the crack by
determining over what distance the crack signal persisted.

In the initial trial, a Sperry UM-700 ultrasonic instrument was setup with
a 3/16" diameter lithium sulfate 5 MHz focused transducer at a 20° incident
angle in water. The instrument gain was adjusted for a suitable signal height
on the largest width notch and the transducer was moved through the defect.
Several scans were made through the crack at different points. The length
and depth of thecrack were:obtained by determining at which translation of the
crack the signal disappeared. With this apparatus, data were obtained and
correlated with the depth and length of the crack.

fn Figure 6, the ultrasonic chart reading is plotted as a function of the
actually measured notch depth. This plotted chart reading is the scan length
during which the ultrasonic indication was detectable at a particular UM-700
gain setting. From Figure 6, the ultrasonic response to depth, that is, the
ultrasonic chart and recording distance obtained from the data, rises very
quickly and then levels off at notch depths above 40 thousandths of an inch.
A test such as this has little sensitivity to the depth of a notch or crack
greater than 0.040-inch. This test was made using constant width notches in
titanium plate so that depth was the only independent variable. These data
were obtained with an incident angle of twenty degrees to normal which results
in an approximate 50 degree shear beam in the titanium.

With the same settings on the ultrasonic system, measurements were made
of the notch width on notches A through D and are shown in Figure 7. This
relationship shows an almost linear response between the actual measured notch
width and the ultrasonic chart recording distance. Figure 8 shows a repro-
duction of the chart recording data obtained with a 1/8-inch titanium plate
on notch B for several scans at 0.010-inch spacing intervals. This is the
same data which have been summarized and shown as point B in Figure 7. |In
Figure 8, the vertical scale from G to 160 represents 0 to 0.160-inch travel
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Reproduction of chart recording obfa:ned on 1/8-inch titanium
plate, notch B, for several scans at 0.010- :nch |ntervals
shown plotted in Figure 6. :
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in 0.010-inch intervals parallel to the crack, while the horizontal scale with
0.100 and 0.010-inch markers representing, travel across the crack._  This

type of data is only usable on a comparative basis and is only good for the
conditions stated. At this angle of incidence, there appears to be a limita-
tion in the response since the depth was not delineated very well at values
greater than 0.040-inch.

Measurements were repeated at a 26 degree incident angle, an approximate
77 degree angle in the part. These data did not show any improvement; in fact
since the incident angle approached the second critical angle where surface
waves are generated, some confusion resulted in the interpretation of the
received signal. The incident angle was reduced to 23 degrees giving an approx-
imate 60 degree shear beam in the plate. The gain settings on the ultrasonic
instrument were again changed, by necessity, from those used at 20 degrees and
the data recorded as shown in Figures 3 and 10. The increase in incident angle
causes the shear wave to approach the notch at a more normal angle. Comparison
of Figures 6 and 9 shows that the notch depth function has changed. In parti-
cular, it is possible to delineate the notch depth from the ultrasonic chart
readings above 0.040-inch. |In Figure 10, however, the opposite has occurred
and the notch length is not as distinguishable as it was at the 20 degree inci-
dent angle. It appears desirable to change the angle of the test in order to
delineate the thickness or the depth of the defect.

With this type of ultrasonic signal recording, several traceswere recorded
across the defect. These were . assembled into a three dimensional plot in which
Z-axis height represents the signal amplitude as a function of the transducer
position., Figure !l is a photograph of the assembled data in three dimensions.
Each of the individual scans across a given location on the crack were photo-
graphed, cut out, and mounted in a block. One can see the rise and the fall of
the signal height as a function of distance along the crack and aiso across
the crack. No attempt was made here to develop absolute numbers since the
images were compared to known~notch-depth traces from the previously described
specimens. Other work will be described which attempts to place absolute valua
on the scanning data so that cracks of various dimensions can be compared with-
out reference to standard-notch-calibration curves.

2) Delta Inspection

In addition to the shear-wave study of flaw size and shape,
Automation Industries Research Division performed an evaluation of their ''delta
technique''. The four test samples sent to Automation industries for this _
evaluation included two of the test samples previously described, the 1/8-inch
aluminum and titanium calibration plates, and also two special 1/2- nch thick
plates. :

The test samples supplied for the 1/2-inch material are shown in Figurse
12, Instead of the notch-type defects previously described for the 1/8-inch
samples, calibration holes were drilled in the test plate in two directions.
One set of test holes was drilled from the side of the plate and another set
into the face of the plate. This provided identical holes at various depths
in the material so that the ability of the delta test to distinguish the depth
and length of these defects could be determined. The hole sizes and lengths
are listed in Figure 12, Delta scan recordings were made of the four plate
sections and the defect indications were then compared with the -actual flaw
shapes and positions known to exist in the material. From these tests, the
correlation between flaw condition and delta scan recording was determined.
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Figure 1.

L

Composite photograph of assembled ultrasonic signal data

in the two principle directions, both parallel and transverse
to a crack. Measurements taken at 0.010-inch intervals
parallel to the crack.
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sample obtained with the basic delta configuration. The hole dianeters and

a) inspection Methods

Separate inspections were performed using both the basic and
shuttle delta configurations. Each of these variations required separate
transmitter and receiver search units, and were performed in a small immer-
sion tank at a 5.0 MHz frequency. Defect informztion was recorded with an
Alden Facsimile Recorder.

The basic delta configuration is characterized by the fixed trlangular
position of two search units above the inspection surface. In this conflgura—
tion, sound energy from the transmitter penetrates the test material and is
refracted into the area below the receiver. Transmitted sound energy will
propagate through the material unobstructed if no material imperfections are
present. |f defects are present, the transmitted sound energy strikes them
causing a re-radiation of sound energy. Re-radiated sound propagates from
the flaw and is detected by the receiver search unit. Excitation of internal
defects by transmitted sound is an important characteristic of the delta effect.
A basic delta configuration is shown in Figure 13.

- The shuttle delta configuration is characterized by an oscillating motion
of the transmitter search uhit while the receiver remains stationary over the
defect, and is illustrated in Figure 14. The depth of the material being
inspected is determined by the distance separating the transmitter and receiver
search unit. The depth increases as the distance separating the two search
units increases. Bringing the search units close together permits flaws in
the upper region of the 3late materials to be detected.

bl Delta Teat Results

0. 500-|nch Plates

anures 15 and l6 are basuc delta scan recordlngs of the l/2-|nch.

thick aluminum plate sample, A basic delta inspection using a fixed transmitter
to receiver distance was made from the plate surface opposite the flat bottom
holes. In this manmer, all holes were detected as intérnal defects. Flat
bottom holes A-D were recorded as round ln4|cat|ons. Elongated indications

were recorded for the side drilled holes E-1. Holes A and E were not recorded
on the delta scan in Figure 15, but were recorded in a second delta scan,

Figure 16. The second delta scan was made with an increased gain setting and a
longer search unit separation,dlstance.

Long band-1ike indications due to the. support fixturing were recorded on
a number of the delta scans. Two of these are found on the recording in
Figure 16 near holes A & I. These indications appeared at high gain settings
and should be disregarded since they represent the ends of & support plate
used in the imriersion tank. The sides of the drilled holes appear with an

almost constant diamcter regardless of depth in Flgure 15, but become distorted

at the higher gain setting in Figure 16, =}4
{

Figures 17 and. l8 are scan recordtngs of the 1/2-inch thick titanium plate

positions in the 1/2-inch titanium plate were similar to those in the 1/2-inch
thick aluminum samples. Holes A and E, not visibie in Figure 17, were recorded
usung an increased separation distance between the fixed-transmitter and

receiver search units. Figure 18 shows the test results with holes AgE.
_ - 'S _
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Figure 4.  Shuttle delta ultrasonic inspection illustration showing
stationary receiver agnd oscillating transmitter.

30

& mekemrs Rdeivils nexiPih s in:

Aieas i P ATARADC, 11 122, e Bk, b oo

AT Bodhas ook msbdh o




Delta ultrasonic scan recording showing test hole

indications

Figure 15.
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Figure 16.

Delta ultrasonic scan recording showing test hole
indications from 0.500-inch thick aluminum plate,
higher gain setting and separation distance than

Figure 13.
32
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Figure 17.

Delta ultrasonic scan recording showing test hole
indications from 0.500-inch thick titanium plate.
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Figure 18.

Delta ultrasonic scan recording showing test hole
indications from 0.500-inch thick titanium plate,
increased separation distance than in Figure 15.
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Band-like indications from the support plate are also present on the Delta
scan recording in Figure 18,

0.125-inch Plates

Figure 19 is a Delta scan of the 1/8-inch thick aluminum plate
sample obtained with the basic configuration. The narrow rectangular notches
in the back side of this plate are shown as round indications on the recerding.
Slot H has been outlined on the recording to separate it from the long band
indication of the support fixture.

The delta scan recording of the 1/8-inch thick titanium plate is shown in
Figure 20. For all practical purposes, the notch arrangement in the aluminum
and titanium samples was identical. All notches, A-H, were detected and re-
corded as round indications. Notch E and F indications were very small but
detectable.

0.500-inch Shuttle Delta Tests

A shuttle Delta recording of the 1/2-inch aluminum plate is shown
in Figure 21. Flat bottom holes A-D are shown as elongated indications. For
this inspection, the test plate was positioned with the ends of the flat bottom
holes aligned directly below the receiver search unit. Therefore, these test
holes appear in a straight line rather than staggered as.in previous figures.

c) Discussion of Delta Test Results

Basic Delta Recordings, 1/2-Inch Aluminum

Flat bottom holes, B,C, and D shown in Figure 15 were detected
by the basic Delta technique using a 5.0 MHz operating frequency The diameters
of the recorded indications increased on the Delta scan from 0.060-inch for hole
B to 0.225-inch for hole D. E£ach flat bottom hole was the same diameter,
0.016~-inch, but was drilled to various depths in the alumirum. Since the hole
diameters were constant, the variation in recorded diameter was attributed to
hole ‘length. This variation should not be confused with hole depth from the
inspection surface. lInstead, hole size (area) rather than depth influences
the basic delta scan indication for holes drilled perpendicular to the inspect-
ion surface. On the scan in Figure 15, the ratio of recorded diameter to hole
length averaged about 0. 75, the recorded diameter belng smaller than the hole
length.

Flat bottom hole A, 0.043-inch long, was not detected by the scan in
Figure 15, while holes B, C, and D were quite visible. An increase in sensiti-
vity permitted the recordlng of hole A as shown in Figure 16.. Unfortunately,
at this sensitivity, the indications from the larger holes were distorted by
saturation of the signals. In Figure 16, hole A was recorded but the larger
holes, C and D were distorted from their true perspective. Therefore, it is

extremely important to know test sensitivity'when considering defect s:ze

information on the recording.
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Figure 19.

Delta ultrasonic scan recording showing test hole
indications from 0.125-inch thick aluminum plate.
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Figure 20.

Delta ultrasonic scan recording showing test hole
indications from the 0.125-inch titanium plate.
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Figure 21.

Shuttle delta ultrasonic scan recording showing test
hole indications in the 0.500-inch thick aluminum plate.
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Holes E-I, drilled parallel to the plate surface were detected in the
basic Delta scan shown in Figures !5 and 16. The difference in appearance
between Figures i5 and 16 resulted from a.change in the search unit separa-
tionidistances. !n the first test, Figure 15, a chort separation distance
was fixed between the two search units so the transmitted sound enargy
passed through the inspection zone before striking the bottom surface of
the plate. A longer search unit separation was used to cbtain the results
shown in Figure 16. By increasing the search unit separation, the trans-.
mitted sound reflects from thz bottom surface of .the test plate before
entering the inspection zone. This approach wav~purposely used to detect
hole E located 0.050-inch below the inspection surface. Hole E was visible
in Rigure 16,

Holes F-i, each 0.020-inch in diameter and 0.500-inch long appeared to
be equal in size on the basic delta scan in Figure 15. The long rectangular
“ appearance on the recording provides an indication of the hole: length parallel
to the irspection surface. All indications correlated te within 1/16=inch of-
the actual length. Depth information was not.apparent in these indications
although obvious changes were seen in Figure 16, The scan in Figure 16, as

previously discussed, was made with.a longer separation distance between search iﬁ;ﬁ{
units. Sound striking round or spherica‘ reflectors in the material was re- A
flected in a fan-like pattern directly “to the receiver search unit. The 7

presence of re-radiated sound -energy, characteristics of the ‘'delta technique',
may be masked by the presence of this high- amplitude reflected energy. In this
case, holes G, H, and | appear distorted while others appear normal, such as’

hotes E and F. ) = :

i

Basicfpeita Recerdings,”l/Z-Incthitanium

" In Figure ¥7, flat bottom holes B-D appeared round . ip.the delta
o gcan recording; stmilarstothe “flrat bottom ho rres-detected in atdmimum platesn - e s
Again, all hole diameters were equal, 0,020-iyich, slightly larger than the |
0.016-inch diameter flat bottom holes in the aluminum. Since only the hole .
lengths varied, 0.043-inch to 0.318-inch for A through Dj respectlvely, flaw
indi-ation variations on the recording were attributed to flaw Iength As

with the 1/2-inch thick aluminum plate, the indicated flaw varlatlon was not

re!ated to flaw depth below the inspectton surface.

L

P Recorded lndlcatlons of holes F througn i were shown (Figure 17) as
“elongated or oval shaped. Hole lengths were recorded within 1/32-inch of

. their actua] 0.5-inch length. Hole deptb below the surface,'ln this case,

- did not alter the irdication length; however, the indicatiens for holes F

and G were distorted. Apparently, indication width decreased as the hole
depth increased; therefore, “the recording does not ‘give a true perspective

- of the hele diameter. Hence, indications of holes near the top surface were
larger than indications of the deeper heles. Sound scatter:ng and attenuatlen
may account for flaw lndicatlen dlstortlon. '

A second test was: made on the 1/2-|nch tthk tltan:um p]ate using an’in-
creased séparation between the transmitter and receiver-units. With this
separation distance and |ncreased sensitivity, holes A:and E were detected
and recorded as shown in Figure 18. Hole:A at the bottom surface also could
have been detected in the prevnous scan with an“inc ease in test sensitivity,
Detection of hole E requures an increase in’ search unlt separation. The
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remaining side-drillied holes F through | were distorted on the scan and ‘bear
little resemblance to Lhe actual hole size. As with aluminum in Figure 16,
the scattered and reflected energy from a round interface lnfluences the flaw
shape obtained on the delta scan recording.

Holes A, B, C, and D appear elongated in Figure 19 because the transmitted
energy reflects upward from the side of the hole. Hole lengths could be
estimated in practice if natural flaws always occurred with interfaces perpen-
dicular to the inspection surfacé. Since flaw orientation can be a variable,
use of reflected sound energy to evaluate flaw size must be used cautiously.

Basic Delta Recordings, 1/8-Inch Aluminum

' In Figure l9, ‘ail notches in the 1/8=inch thick aluminum plate
were detected except the smallest, E, at one sensitivity level. The absence

of notch E from the recording was expected considering that notch D was 18 times
larger than E.. A second inspection at an increased sensitivity detected notch
E. However, at this ipncreased sensitivity level, the recordlng qual|ty was
reduced because surface scratches were also recorded

The size of flaw indications on the Delta scan recordings was dependent
on flaw size rather than depth. Flaw size in this case was a measure of the
Cross-sectional area intercepted by the transmitted sound beam. lNotch F had
the smallest cross-secticnal area and notch P had the largest. ﬂn the record-
ing (Figure 19), the indication of notch F was the smallest and%the indication

~on notch D was the largest. |f the flaw areas do not vary by a ratio greater

than 5:1, then recorded indications can be used as a measure of flaw area. As
an example, notches A, B, C, G, and H have cross-sectional areas within a 5:1
ratio (largest flaw to smailest flaw). The area of the flaw indications were

_multiplied by a constant and compared to the cross-sectional areas of the
slots with good correlation. In practice, a reférence standard must be TUsed.

This gtandard:must be of the same material and-thickness as the part be1ng

‘nspected ané’ have holes or notches representing a 5:1 maximum and minimum

reflector-area ratio. Practically speaking, two or more test sens:t|VIt!es
should be employed when the defects vary widely in size. -

,f"—
s

+ A discussion of flaw information in Figure 20 parallels the
previous dISCUSSIOn concerning 1/8-inch thick aluminum material. Sperlflcally,*
the flaw information recorded on the basic Delta scans was influenced more by
flaw size than by depth. Yet, the variation in indicated flaw sizes on the
recording of F/igure 20 was not- consistent:- wgth actual flaw size. “For example,
notch C is approxumately twice the size of nbtch B but does not appear twice
the size of B on the recording. in another instance, notch F was barely
visible on the recording while the indication of notch E measured 0.030-inch
in wirkdth; yet notch F is 50 percent greater in cross-sectional area. Such in-
consustent results indicate a lack of abll:ty to compensate for some unknown
variable such as attenuation. Past experience with titanium reference standards
has indicated that metallurgical variations cause substantial.variation in-the
ultrasonic response. It is likely that metallurgical variations influerce the -
ultrasonic response more than the size variation from small defects.

Ba5|c Delta Recordlngg, l/8-lnch Tltanlum

4o
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Shuttle Delta Technique, 1/2-Inch Aluminum

Figure 21 contains a shuttle Delta scan of the four flat bottom
holes drilled into the 1/2-inch ajuminum plate. The elongated appéarance of
hoies B, C, and D is related to the hole iength and can be thought of as a
profiie view normal to the top and bottomn surfaces, . Moving the transmitter
search unit causes the refracted sound energy to scan through the inspection
zone. As a result, the long hole D was shown at the upper end of the record-
ing with its flat bottom on the right side. A straight line along the left
edge of the indications represents the bottom surface of the test plate. Since
the receiver moves in a straight line over the plate, only a narrow region
below the receiver search unit is inspected. Therefore, the receiver search
unit must be carefully positioned over the inspection area.

Measurement of hole length was made by comparing the recorded indications
with those from known size artificial flaws in a reference standard. At a
constant sensitivity level, fiaws within a 5:1 ratio can be estimated from the
recorded indication size.

'd)- Conclusions on Delta Evaluations

It can be concluded that both basic and shuttie Delta inspecti@n"
techniques provide flaw size data to a degree in all but the 1/8-inch titanium
plate. In addition, depth and length data might be interpreted using the}

‘shuttle variatinpn for the 1/2-inch plates. Flaw measurements.from recordings

must be referenced to standards of the same material and thickness. Since the
standards contain known size reflectors, their recorded size established a
proportionality factor for determining actual flaw size.

In aluminum, relnable flaw size estlmates were taﬁ%n from the recordings.

-when the flaw size variation.was.within & ratio of 5:1 (larger defect to _

smaller defectj. In pract;ce two or more sensitivity levels may be requlred
to obtain meaningful size information when a wide range of flaw sizes exist.

A flaw size ratio was not estabiished for titanium. The attenuation and sound
seattering characteristics of titanium are two factors influencing this ratio,

3) Summary of the Ultrasonic Section

Both the conventional shear-wave technique,with the refinements in
data recording and measurement, and the delta technique showed some potential

for defining fiaw dimension; these methods were then evaluated on actual defect

specimens. The flaw detectiori and technique details which were developed to
make the scan recordings on the defect specumens will be listed in the secttons
whlch descrzbe thls work. S

L, Eddy- Current Teqtq
Eddy=-current testlng emp]oys aiternatlng current electrlcal signals
in flat and donut shaped coils.  The electrical current flow in the coil pro-

 duces a magnetic field in-phase with the currents in a direction determined

by the current flow. Currents.at frequencies from near-DC, up to several
megahertz: have~been employed to measurez thickness, separate alloys and locate
defects. The magnetic fieid generated by the current in the coil induces eddy
currents within the material under test. These currents flow in a direction

| - /opposiite to the flow of the current. in the coil, and nroduce a reactive

Lo _ R Coom



magnetic field in opposition to the applied magnetic field. The phase shift
and intensity of the reactive magnetic field are a function of the geometrical
and electrical properties of the material. In eddy-current testing, the
differences between the electrical conductivity and the apparent electrical
conductivity due to defects or other disturbances in the eddy-current field
are the most important factors which govern the inspection of the materials.

In order to develop sensitivity to the type of crack indications that
are required for this program, extremely small coils would have to be used.
Along with this, in the aluminum and titanium weldments, welding causes the
electrical conductivity of the material to decrease.

Test were performed to determine the effects of welding on the electrical
conductivity of titanium and aluminum alloys. 2014 aluminum and 5A1-2.5Sn

titanium alloys were weided in a helium atmosphere to obtain a bead-on-plate

weld with no filler metal. The resuiting weld cross sections are shown in
Figure 22. The electrical conductivity measured on the aluminum weldment was
29.9 percent of the Intermational Annealed Copper Standard, and 32.2 percent
IACS on the unwelded control samples. Similarly, the electrical conductivity
of the unwelded tiitanium alioy was approximately 1.11 1ACS, while the weld was
slightly below this value. Both alloys were checked with Magnaflux ED-400
and ED-520 defect detection units. The welding induced change in electrical
conductivity was in the same direction as fatigue-crack indications. |In some
instances the heat-affected zone effects were much stronger than the signals
from the cracks. The specimens were surface ground to obtain minimum 1ift-
off effects with the eddy current coils.

These experiments showed that it would be difficult to determine defect
dimensions in weldments by eddy-current methods since changes would occur
simultaneously from heat effects due to welding. The use of eddy-currents

“for the fatigue crack detection was not deefmed worthwhile due to the avaii-
ability of other more desirable test methods for crack detection.

5. Other Nondestructive Tests

Thare are several other nondestructive tests which might be used
to determine the crack dimensions in some of the specimens. Such relatively
new techniques as ultrasonic holography, coptical holography, acoustic optical
imaging of ultrasonic beams and ultrasonic imaging systems were not eémployed
becausé of their present early state of development. These methods, when more
refined, may ultimately provide the type of information that is wanted about
the defects, since they will either produce a three-dimensional presentatien
of the defect or a three-dimensional view might be interpreted from tke data,
as in the case of the ultrasonic imaging systems. However, the present pro-
gram was concerned with the present technology of nondestructive tests in
determlnlng defect dimensions. The explanation to follow in subsequent
sesdions will describe the radiographic, pemetrant and ultrasonic tests which
were performed to |nterpret the defect dimensions in the prepared test
spec imens. :

4
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Macrostructures of bead on plate welds at 3X.

Figure 22.
a) B5A1-2.5Sn titanium

b) 2014 aluminum
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B. Preparation of Defect Specimens

\‘\

The materials evaluated on this programJWere two titanium alloys,
6A1-4V ELI, 5A1-2.5 Sn ELI, and two aluminum alloys, 2014-T6 and 2219-T87.
These materlals are normally used in applications which involve liquid-
hydrogen temperatures, -423°F. Fracture toughnass values for these materials
have been determined experimentally by various researchers and, hence, a con-

siderable amount of data is available for various operating conditions,

I. Specimen Design

The surface-crack geometry sslected for evaluation in this program
represents a defect commonly observed in thin-walied pressure vessels. Relation-
ships based on linear elastic fracture mechanics are available te allow a
critical defect size calculated from the known fracture toughness and the
Operating stress to be compared with the crack size which can be defined by
various NDT techniques. In genzrating specimens for evaluating the effective-
ness of the nondestructive test techniques, the Irwin equation (24) was used
to calculate the critical erack size at an applied stress equal to the yield
strength of the material:

K, = 1.7 1/2 o{a/ )]/2
! Q
where ’ K, = opening mode stress intensity factor,
¢ = uniform stress applied at infinity and

perpendicular to the crack plane,

m
B

crack depth of the semi-ellipse .. . .. .. -:j;;f
o A2 SN2 | ”
Q = ¢ 0.2{? { U/qu)

-

¢ = compliete elliptic integral of the second kind
having modulus k defined as:

(c2-a2y1/2

c

qys 0.2 percent offset yield;StrengtHf

2c = brack length .

The results of these calculaticons are listed in Table IV and V. The critical
crack depth for the 0.020-inch titanium and 0.020 and 0.125-inch aluminum
samples is larger than the specimen thickness regardless of the aspect ratio
(a/2c). These fracture toughness values are of little use here except to show
that through cracks wiil probably not cause catastrophic failure. The defect
length and. depth values for titanium are much smaller than those that would be
calculated for room temperature tests. For the aluminum alloys, the toughness
of the material increases with decreasing temperature and room temperature
~values for defect depth and length will be simaller than those given in Table Iv.

il
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"complete penetration in the aluminum alloys. The high température in the weld-

. the three different land thicknesses after welding. From the macrographs, the R

In the test specimens, defects were generated either by electrodischarge
machining an appropriate slot and fatigue cracking, or by inccrporating a
selected type of weld defect. |In some cases, a range of defect sizes was
desired in order to determine the abiltity of the test methods to distinguish
differences in the crack sizes. Some cracks were equal to the critical size
while others wereeither twice or one-half the critical size. In this manner,
the ability of the NDT method to detect defects would be defined over a range
of crack sizes which were meaningful with respect to the actual material per-
formance characteristics. When the calculated critical defect size was
relatively large and represented no detection problem for the NDT method as in
the case with the 0.020-inch material, the crack size was arbitrarily selected
to be in the range where the sensitivity of the NDT method wouid be challenged.

The test sequence involved: 1) calculating the defect sizes which would
be critical at -423°F; 2) generating the defect either by fatigue precracking
or welding; 3) determining the defect size and position by selected non-
destructive methods; 4) pulling the speCImen to failure to allow direct aﬁ
measurement of the defect; and, 5) comparing the actual defect size with tha
determined by NOT methods,

2. Specimen Fabrication .

The test specimens selected for the program are listed in Table VI.
A representative sample of both fatigue cracks and weld defects were fabricated.
The actual specimen designs are illustrated in Figure 23 with the tabulated
final specimen dimensions. A typical sample of various 5pec:men5 is illustrated
in Figure 2k. The width of the gage section in th specimens was af.ileast three
times the critical crack length and larger in most "instances. The overall
length of the specimens was at least 18 times the crutlcalﬁdefect length, or
at least 6 times the test section width. Of the 99 spec1@ens for the program,
31 were fatigue cracked while 18 contained weld defects.rgrr

/
a. Fatigue Precrackirng ﬂ A

i The precracking was achieved by flexure for the 0.125, 0.500
and 1.000-inch tamples and by tension-tension procedures for the 0.020-inch
material. Starter notches were electrodischarge machined into the specimens.
Because tight defects were desired, the starter notches were itachined with an
approximate 0.004-inch thickness. The length and depth of thg starters were
determined on the basis that the cross-sectional area of the starter notch
would be approximately one-ninth of the defect's final cross~sectional area.

o : i

b. Weld Specimens

The weld specimen samples were designed to provide defects
which are typically encountered in processing. Of particular interest was in-

ing process causes the base plates to expand during welding and results in a
weld joint with virtually no gap. The opposing faces of the weld preparatlon
come together in intimate contact producing a defect condition which is
difficult to detect by nondestructive tests. To reproduce these conditions, the
weld preparation was designed to have.larger section thicknesses in the lands
of double butt joints. Figure 25 illustrates test plate dimensions to produce
different amounts of incomplete penetration. Figure 26 shows macrographs of

j
i
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TABLE VI
DEFECT SPECIMENS FOR PROGRAM
Initial ’
Specimen Specimen Number
Thickness Defect Width Length of
Material {inch) a/2c Type * (inches)  (inches) Specimens
‘ Aluminum
; 2219-T7 1.0 0.1 I.P 5.675 22.0 2
: 0.5 0.1 LP L 22.0 2
| 1.0 0.3,0.5 Lrc,21.P 3.375 11.0 6
- 0.5 0.3,0.5 FC " 11.0 9
1 y 0.5 0.5 FC 6.675 22.0 2
. 4 0.125 - FC 3.0 8.0 6
0.020 - FC 3.0 8.0 b
: Aluminum
| 2014-T6 1.0 0.1 P 5.675 22, 2
. 1.0 0.3,0.5 2FC,21 3.375 11. 6
: 2FC,21.P o
. 0.5 0.3,0.5 FC h 11.0 2
¢ 0.125 - FC . 3.0 8.0 6
;’ 0.020 - FC 3.0 8.0 3
‘i' Titanium
b 6A1-4Y 0.5 0.1,0.3,0.5 FC 3.0 8.0 2
5o 0.125 0.1,0.3,0.5 FC " " 6
4 0.020 1oFc,2lp " " 12
: Titanium |
BA1-2.55n 0:’5 0.1,0.3,0.5 21P,9FC 3.0 8.0 )
0.125 0.1,0.3,0.5 FC " H 6
0.020 - 21pP ,9FC H " 11
\l_::.
I - FC - Fat:gue Crack C e
R 1P - Weld Incomplete Penetration’
! | - Weld Inclusion
%, -y - l}8 : A
:.jﬁ;w . o
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Figure 26.

Macrographs of aluminum weld cross sections from
weld preparations illustrated in Figure 25 at 3X.
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chatacteristic gap !s hot visible at the tip of the weld but can be seen at
higher magnificattons,

Weldirg parameters were established for each of the materials and thlck-
Hesses that were welded to glve approximately 55 percent penetratlon of the
ctoss~section from each slde of the joint with the hormal Jolht preparation.
Incluslofi speglhiens were produced by seeding a plece of tungsten electrode ih
the Joint priotr to welding. For the 0.020~inch matertal, incomplete pehetration
defects were obtaitied by welding over thih strips placed across the weld Jolnt,
The welding parameters for the weld specimers are summarized In Table Vi{,
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11 = EXPERIMENTAL PROGRAM AND RESULTS

With the previously described specimens, four types of nondestructive tests
were petformed oh each sample, where applicable, to reveal the critical defect
dimensions. As a part of the lnvestigations, the effects of stress states were
detertiined on detectability of some defects by the ultrasonic shear-wave techni-
que. Tehsile tests were then performed on the various specimens to develop
fractire toughhess values where possible, and to reveal the actual defect shapes
ahd dimensions. '

A Nondestructive Testing

The avndestructive tests selected from the review of appllicable test
methods for sufface and subsurface defects were radlogtaphic, penetrant and two
ultrasonic Inspections. The techhiques applied will be described and the defect
dimenslons or slgnal strengths revealed by the test method will be listed with
the actual defect tendth and/or depth, :

I+ Radiographic Tests

The radlographic tests performed on the spéclimens were deternlhed
oh ah empitical basis sltice there are no analytical techniques of analysis widely
accepted, Standard radiographic penetramaters (Mi1itary Specifications 453 and
271) were used on the 1/2 and 1-inch thick materials to reveal the (T holes.

Two types of X-~ray generators were selected for radlography, both Havihg bei -
111um windows., A modifled Plicker X=ray Minishot || having a 0.5 millimeter jscal
spot and a 10 to 110 kev energy rande was utilized for the majority of tests.

TEe Pleker unit 15 shown in Figure 27, On the larger specimetis where the length
Was too long for the cabinet unit, the specimens were radiographed at equivalent
energies on a Norelco 150 kev constant-potential unlt., A summary of the radlo-
graphlc techiiques utilized for the specimens Is listed Th Table VIII. Variations
in technhique were mide to cohgensate for lower physical densities in the weld or
1éhger exposures for weld bulldup., In most instances, two films were exposed for
automatic and manual processing. The fiim quality from automatic processing varled
because of artifacts that at times were In the primary area of interest.

a. Fatlgue“Crack Spegimens

_ Crack measurements on the radiographs were made with an
optical comparator, The Indicated crack lengths on the 0,020-inch aluminum and
titanium fatigue-crack specimens are compared in Table X with the actual crack
length as measured oh the broken specimens. In general, the cracks at this thick-
ness were all detected except for one specimen that had the smallest crack length
generated in any of the 0,020-inch specimens. The indicated lengths are less than
the actual leéngth in almost all cases. Some of the measurement discrepancies are
caused by the difficutty In accurately measuring the actual crack length, Some
of the dimensions of the fatigue cracks were not clearly distinguishable due to
the texture of the fracture surfaces. o

Crack-length da%a for thé 0.125-1nck specimens are fisted {n Table X. None

of the cracks in aluminum alloys were datectable, and only seven of the twelve
cracks In the titanium alloys were detected. This can be expected since *
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Figure 27.

Modified Picker Minishot |l X-ray generator.
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TABLE VI

RAD I OGRAPHIC TECHNIQUES FOR PICKER MINISHOT (1
110 KV X-RAY GENERATOR ON VARIOUS ALLOYS AND THACKNESSES
AT 2b4<INCH TARGET~FILM«DISTANCE,2,0 FILM DENSITY ON EASTMAN KODAK

TYPE R FILM
7 Thickness Ene rgy
Alloy (1neh) (kilovolts peak)
2219 Al 0.020 25
0.125 4o
0.500 65
1.000 91
2014 Al 9.H29 25
0.125 Ly
© 0,500 65
1.000 90
6AT=4Y T 0.020 by
se=a (), 125 70
o 0.500 110
0,125 70
0.500 110
X = Omat Processlﬁg
ﬁ},l‘;’_': 57 y 'ﬁ
RN {( b ff
\;’. j{';:; .

B Exposufé
(mi11iampere~seconds)

600
1220
1670
1680

540
1090
1620
1600

héo
Bho
1600

530
1200
2700
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TABLE IX

COMPARISON OF RADIOGRAPHIC TEST RESULTS ON 0.020-INCH
FAT | GUE--CRACK SPECIMENS WITH ACTUAL MEASURED CRACK~LENGTHS

Actual Indicated

Specimen Crack Length Crack Length
ldentification (inch) | (inch)
20141 0.088 0.085
2014-1A 0.094 0.073
2014-2 0.087 0.085
2219~1 0.189 0.080
2219-2 0,190 0.085
2219~3 0.138 70,130
2219-4 0.125 0.115
5-2,5~1 0.116 %
5"2-15"'3 0. '[’0 i
5-2.5<4 0.121 #
5-2,5-6 0.121 0.120
5~2,5-7 0.112 0.075
5-2,5-8 0,062 0
5"245"’9 0-087 04080
5-2.5~10 0.075 0.080
5-2.5-12 o.Tjs 0.115
6"[!"3- O.éél #
b=l B 00 T .. S S
b~ 4~3 0.067 # ’
6=Li= 17 0.172 0.150
6-4-13 0.137 0.130
6-4-16 0.092 0.085
6-4~17 0.085 0.090
6-4-18 0.112 0.105
6~4=19 0.082 0,080
% « No data availsble,
- 58

o

IR SRR A I SRR R T A it s 1




TABLE X

COMPARISON OF RAD!OGRAPHIC TEST RESULTS ON 0.125~-(NCH
FAT IGUE~CRACK SPECIMENS WITH ACTUAL MEASURED CRACK~LENMGTHS

Specimen

fdentification

2044
2219

5-2.5-1A
5-20‘5-2
5-2,5-3
5-2.5-4
5‘2‘5i7
5-2.5-8

6-L~1
6~ 4~ 18
6-4-3
64~k
6~4-5
6-4-6

N

Actual Indicated
Crack Length Crack Length

(inch) (inch)

Various #
0.098 0%
0.058 0*
0.054 0+
0.222 0.200
0.200 0.170
0.075 0%
0.077 0.060
0.054 0%
0.062 0.050
0.158 . 0.160
0.065 . - - 0,085
0.158 0,110
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the crack alignment in the radiographic beam is very critical. Almost the
reverse occurred for the 0,500-inch test specimens lTisted in Tabie XI. MNone
of the radiegraphs for the titanium specimens revealed any fatigue cracks,
while the radiographs of the aluminum specimens revealed the cracks in most
cases., The reasons for the differencéd arz probably traceable to operator
variables during the radiographfc tests and the alignment of the X-ray beam
with the crack. The six cracks in the 1.0~%nch aluminum alloy specimens were
all detectable, but the full Tengths of the cracks were not revealed, as shown
in Table XI. The physical size of the cracks in the {/2~inch specimens are
generally larger than those for the titanium alloys, providing dn easier defect
for detection radiographically.

b. Weld Defect Specimens

The weld defect specimens were fabricated with different
amounts of incomplete penetration and inciusions as previously listed. The
results of the radiographic tests on these specimens are detailed in the
following sections,

1) 0.020~Inch Titanium Welds

The radiographic techniques for the 0.020~inch welds easily revealed the
four incomplete penetration conditions and their extent in the welds. The
defects extended across the thickness and represented a through defect condition.

2)  0.500-fnch Titanium Welds

No defects were visible in the radicgraphs of these two welds and the
absence of defects was confirmed after fracture of the walds. The welding
technique provided deeper penetration than expectad.

. -

Two incomplete penetration samples were prepared In the 2219 alloy, with
the defects of different dépths. The lack of penetration was revealed in the
radiographs of specimens 5A and 58 by an unconventional technique. Since the
filier metal-basz metal interaction in the weld zone produced welds with a
Tower physxcal density than the base matal,;ncompiegeﬁfpenetrated welds result
in a Tower 7ilm density thzin completely penetrated welds. Figures 28 and 29
show the radrographs for these two welds and the fracture surfaces of the welds.
The fncomplete penetration is approximately 0.070-inches in depth and 1.217-Tnches
Tong in specimen 5A. The radiographic Tength {s not adequately defined since the
defect tapers off to zero thickness at the ends, but is between 1.0 and 1.3 inches.
For specimen 5B, the depth of incomplete penetration is approxfmatefy 0.048 inch,
while the Tength fs 0.851 inch. Again the density transition fs not sharp and
the radiographic Tength is approx:matefy 1 inch. The radiograph also reveals two
large and several small pores. However, no dark Tines can be seen in the radio-
graghs to indicate fncomplete penetration, as one would normally find in welds.
Radiographic techniques will not reveal the defect without the use of filler
metals having lower densitfes than the base metals.

LY  1.0~Inch Aluminum Welds

Al1 of the 1.0-inch weld specimen radiographs indicated a Targe number
of defects with the incomplete penetration defects being revealed only by the
film density transitions. Even the fiiclusion specimens containing the fnserted
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TABLE Xl

COMPARISON OF RADIOGRAPHIC TEST RESULTS ON 0.500 and 1.0-INCH
FAT I GUE-CRACK SPECIMENS WITH ACTUAL MEASURED CRACK=LENGTHS

"gfgggv.,gw_;W;;tWW,mHMHL,

: Actual
Specimen Crack Length
ldentification (inch)
2014-1 0.589
2014-2 0.554
2219~} 0.386
2219-2 - 0.313
2219-3 0.323
2219-4 - 0.334
2219-5 - 0.299
2219-6 0.354
2219-7 . 0.340
2219-8 0.612
2219-9 0.600
2219~-1A “0.482
2219-1E 0,486
. 5=-2.5 ,
b-4 Various . _..
Titanium '

. 2014-1.0-1 : 0.567
2219-1.0-1 0.543
2219-1.0-2 0.617
2219~71.0-3 0.530
2219-1.0-4 0.473

* = Ngo indicated dgfect.
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Indicated
Crack Length
{inch)

0.535
0.500

0%

O*
0.310
0.230

0%
0.230
0.235
0.415
0.510
0.310
0.425

: 0%
0.425

0,325
0.365
0,335
0.285

=?T445 e
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Figure 28.

Radiograph and fracture surface macrograph of
weld 2219-0.5-5B at IX.

Figure 29.

Radiograph and fracture surface macrograph of
weld 2219-0.5-5B at [X.
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tungsten electrodes contained unwanted incomplete penetration, many indicatlions
of porosity, and lack of fusion. Two macrographs of the fracture surfaces of
welds Tn the 2014 alloy are shown with the cortresponding radiographs in Figures
30 and 31. Besides the large amounts of porosity in the radiograph, no out- :
standing evidence of either lack of fusion ot incomplete penetration is evident
in the radiographs, thbugh they exist in the specimens as revealed on the
fracture surfaces. In Figure 32, the fracture surface and radiograph of specimen
2014-1,0-3C is shown. The tungsten inclusion s evident along with varying
amounts of porosity and lack of fusion with incomplete penetration extending
across the specimen width., Again however, the incomplete penetration is not
detectable;and the lack of fusion is marginal in the radiographs.

Weld 2219~1.0~3A shown in Figure 33 =':o had large amounts of porosity and
a 3/4 inch long incomplete penetration. fn addition, a rather large area on the
fracture surface was not fused and was not detected in the radiograph. The follcw-
ing list summaiizes the defects in each of the aluminum 0.5 and 1.0-inch specimens
with defects detectable in the radiographs: ”

Defects Radiographically

Specimen D Defects™ Detectable®
2219-0.5-5A LP, P, | P, 1
2219-0,5-58 P, P P
2219-1.0-3A I#, P, LF P
2219-1.0-38B P, P, LF P, LF
2219-1,0-54A IP, LF, P P
2219-1.0-4B . P, LF, P P
2014-1.0-2A 5 P, LF, P P
2014-1,0-2B . P, LF, P P
2014-1,0-3A" - LF, {P, P, | . , P
2014-1.0-3C l, LF, IP, P |, LF, P
2014-1,0-3D -, LP, LF, P I, LF, P

* Tungsten Inclusions

IP - Incomplete Penetration
LF - Lack .of Fusion
P - Porosity

In geneéral, none. of the radiographs revealed incomplete penetration without the
use of the change in radiographic density as an Indicater. Lack of fusion was
only revealed in the most severe cases, while porosuty and inclusions were
readily detectable. '

2. Penetrant Tests

The penetrant tests were performed on all external defect specimens.

Tracer Tech P-151 initially was used as the penetrant, but subsequent studies

included Magnaflux ZL-30A. These high resolution penetrants did not -perform well
on the 0.5 and 1.0-inch aluminum fatigue crack specimens even though excessive
penetration times were tried. One of the problems encountered resulted from the
use of fluorescent penetrants.in the precracking operation in order to follew
crack growth. The penetrant trapped in the cracks during precracking could be
washed out in the 0.020-and 0.125-inch samples, but great difficulty was.
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Figure 30.

Figure 31.

Radiograph and fracture surface macrograph of
weld 2014-1.0-2A at |¥

Radiograph and fracture surface macrograph of weld
2014-1.0-2B at IX.
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Figure 32. Radiograph and fracture surface macrograph of
weld 2C14-1.0-3C at IX.

Figure 33. Radiograph and fracture surface macrograph of
weld 2219-1.0-3A at IX.
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encountered with the larger thicknesses., Consequently, either because the cracks
were extremely tight or because precracking penetrant blocked the crack, various
degrees of success were achieved In determining c¢rack length. The tight and

deep nature of the cracks was thought to be the most hinderance since the
defect indications a@btained in the 0.125~inch material and the 0.500-inch titanium
did not always resolve the full length of the crack.

In order to f1lustrate the differences in crack detectabiiity, a titanium
specimen, 5-2,5-0,125-4, was processed with ZL-30A penetrant as fatigue cracked
after precrazk penetrant removal. Under a tensile bending stress, the penetrant
was applied and ihe difference in detectability of the crack observed as shown
in Figure 34a ard b. The crack length ih Figure 3b4a at zero stress is somewhat
less than G,110-inch while the true crack length revealed in Figure 34b under
tensile stress is approximately 0.225-Inch. An estimate of the effect of this
crack on the performance of the specimen would be much impaired by the zero- .
stress measurement.

The penetrant penetration times for the varlous specimens varied widely.
Five-minute penetration times with ten-second emulsification times were adequate
for the 0.020-inch specimens which contained through cracks. The penetration
time was increased as the crack detectability became more difficult. Typically,
penetration times of 2.5 hours were used for the titanium alloys with up to 30
second emulsification times. The aluminum alloys proved to be extremely difficult
to detect crack lengths, even with penetration times up to 95 hours.

The data from the penetrant tests are compared in Table XII|, for the 0,020~
inch specimens, to the actual measured crack lengths after destructive tests.
Developer was not used in any of the tests because it caused rapid pull-out of
the penetrant and exaggerated crack dimensions. The photograph in Figure 35a
shows the penetrant indication for specimen 5-2,5-0.020-9, and the fracture

‘surface in Figure 35b. The penetrant indication is only slightly different from

{ the actual value. Another difficulty encountered in obtaining accurate crack
" tengths was noticeable for one specimen in particular. The -penetrant indication
measured 0.073-inch for specimen 6-4-0.020-16 which is slightly below the actual
surface length of 0.077-inch. However, the actual maximum crack length below
the surface is €.092-inch and is not fully revealed by the penetrant test. All
the cracks were detectable with the penetrant for the 0,020-inch specimens.

For the 0.125-inch fatigue crack specimens, the test results are listed in
Table X111, The data show that all cracks were detected and the results agree
well with the actual crack lengths for all but the last titanium specimen,
6-4-0,125-6. Here the indicated crack length is approximately half the actual
value. The penetrant indication for this crack is shown in Figure 36 along
with the fracture surface macrograph. Two small dots are visible in the photo-
graph of the penetrant indications at the extremes of the crack, but were not
fnitfally interpreted as part of the crack. As a result, approximately 0.040-
inch on each end of the crack was not meastred. '

The test results listed in Table X!V reveal a large variation in the
detectability of crack length in the 0.500-inch specimens. Good results were
obtained on the titanium specimens, while no crack length indications were
obtained on the aluminum specimens. In addition, none of the cracks were
detected in tha 1.0-inch specimens with either of the penetrants. Cracks are
generally deeper in the 0.500-inch aluminum alloys than in the titanium alloys,

~which may account for some of the differences in crack detectability. '
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Figure 34.

Fluroescent penetrant indications of a fatigue
crack in specimen 5-2.5-0.125-4 at 10X.

a) unstressed
b) tension bending stress on crack
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TABLE XI |

PENETRANT AND DESTRUCTIVE TEST CRACK-LENGTH
MEASUREMENTS FOR 0,020-INCH SPEC{|MENS

Penetrant Crack Length Actual Crack Length
Specimen Ident!fication (inch) (inch)
2014-0,020-1 0.089 0.088
2014-0,020-2 0.088 .0.08Y
2014-0.020~-1A . 0.0092 0.094
2219-0.020-1 0.175 0.189
2219-0.020~2 0.220 0.190
2219-0.020-3 0. 142 0.138
2219-0.020-7 0.143 0.125
5-2.5-0,020-1 0.103 0.116
5-2.5-0.020-3 0.111 0.140
5-2.5-0.020-4 0.112 0,12}
5-2.5-0.020-6 0.128 0.121
5-2,5-0.020-7 0.080 g.112
5-2,5-0.020-8 0.054 0.062
5-2.5-0.020-9 0.084 0.087 #x
5-2.5-0.020-10 0.072 0.075
5-2.5-0.020~12 0.110 0.116
6-4-0.020-1 0.252 0.261
6-4-0,020-2 0.102 0.118
- f=4=-0,020=3 B I ¢ B 0967
6~4-0.020-11 0.165 0.172
6-4-0.020-13 0.132 0.137
6-4-0.020-15 0.126 0.130
6-4-0.020-16 0.073 0.077
6-4-0,020-17 0.083 0.085
6-4-0.020-18 0.105 0.112
6-4-0.020-19 0.076 0.082

ek

- Did not break at crack. _ T e
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Figure 35. Fluorescent penetrant indications of a fatigue
crack and macrograph of the fracture surface
of specimen 5-2.5-0.020-9 at 10X.

Figure 36. Fluorescent penetrant indication of a fatigue
crack and macrograph of the fracture surface
of specimen 6-4-0,125-6 at 10X.
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TABLE X111

PENETRANT AND DESTRUCTIVE TEST CRACK-~LENGTH ;
MEASUREMENTS FOR 0.125-INCH SPECIMENS ;

|

Penetrant Crack Length Actual Crack Length g

Specimen ldentification (inch) (inch) .
2014-0.,125-1 0.054 0.062 "
2014-0.125-2 0.083 0.075 4
2014-0,125-3A 0.038 0.046 .
2014-0.125-3B 0.042 0.064 :
2014-0.125-44 0.086 0.091 f
2014-0.125-48 0.047 0.063 :
4

2219-0. 1251 0.075 0.075 ;
2219-0.125-2 0.073 0.082 i
2219-0.125-3 0.078 0.064 !
2219-0.125=4 0.075 0.077 g
2219-0.125=5 0.040 0.0k4o * .
2219-0.125-6 0.043 0.035 * %
5-2.5-0,125- 1A 0.095% 0.098 # :
5-2,5-0,125-2, 0.060 0.058 ;
5-2,5~0.125-% 0.051 0.054 i
5-2.5~0.125-4 ©0.200 0.222 ;
5-2.5-0.125-7 0.176 0,200
- 5-2,5-0.125-8. S 0.074. 0.075 i
6-4-0.125-1 0.075 0.077 ;
6-4-0,125-18 0.052 0.05k 1
6-4-0.125-3 0.062 0.062
6-4~0,125-4 0.135 0,158 '
6-4-0,125-5 0.067 0.065 |
5-4-0.125-6 0.080 0.158 %
E

- Possibly no crack - notch onty. i

*% - Did not break at notch.
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Specimen ldentification

PENETRANT AND DESTRUCTIVE TEST CRACK-LENGTH
MEASUREMENTS' FOR“0,500-FNCH SPEC IMENS

TABLE XIV

Penetrant Crack Length

(inch)

2014-0,
2014-0.

2219~0,
2219-0,
2219-0.
2219-0.
2219-0,
2219-0.
2219-0.
2219-0.
2219-0.
2219-0.
2219-0.

5-2.

0\0'\0\ \ﬂ\J‘IU‘lU‘l\J‘IU‘lU‘lU\

-2
-2
-2
-2
-2
-2,
-2
-2
-k
.
~ -

#* - Broke away from crack

500-1
500-2

500~-1
500-2
500-3
500-1;
500~5
500-6
500-7
500-8
500-9
500~ 1A
500-1E

Not Obtainable

3]

n
I
"
1i

0.163
0.216
0.218
0.095
0.114
0.130
0.086
0.057
0.058

0.092
0.110
0.120
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Actual Crack Length

(inch)

.589
.554
. 386
.313
.323
.334
299
.354
. 350
612
.600
182
. 486

.188
243
246
121
. 140
. 155
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.062

0.095
0.121
0.147

.103
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3. Ultrasonic Tests

Two types of water-immersion ultrasonic tests were performed on
the test specimens. These were the shear-wave technique and the Automation
Industries developed delta-scan technique using reradiated ultrasonic energy.
A method of analysis of the shear-wave data was developed so that three
measurable quantities were obtained from the tests that could be correlated
with defect data. The following sections describe the ultrasonic tests and
the data generated.

a, Shear-Wave Inspection

Shear-wave inspection techniques were developed for fatigue
crack and weld defect detection which utilized both single and double transducer
systems. The basic system has been previously described and illustrated in
Figure k. The strength of reflections from the defect were measured by gating
on the signal from the defect and measuring the analog output volitage produced
by this signal. The analog voltage was measured at specific intervals by a
digital voltmeter and recorded on a printer, and continuously on an X-Y recorder.

1) Inspection Technique

The ultrasonic signal strength which results from a given defect is a function

of the area of the defect. The refiected energy from the defect will cause a
definite v~ltage to be generated by the transducer. This signal is amplified in
the ultrasonic unit and displayed on its oscilloscope screen., The amplifiers in
the ultrasonic unit are nonlinear so that a defect which reflects twice as much
energy does not appear twice as large. In order to allow for this nonlinearity,
the ultrasonic unit must be calibrated so that the response to a given input sig-
nal is known. Performing this calibration permits the application of measurabie
units to the defect signal so that signals from a Targe range of defects can be

ﬂﬂﬁlnﬂ_fﬂd Ll e -
LU iy - -

The ultrasonic unit used for the shear-wave tests on the 0.125, 0,500 and
1.000-inch specimens was a Sperry Products UM-700 shown in Figure 37. .This
unit was calibrated with a Hewlett Packard Model 606A Signal Generator so that
the input signal to produce an 80 percent signal height on the unit's oscillo-
scope screen was a known function of the gain or sensitivity switch settings.
The resulting calibration curve is shown in Figure 38. These curves -were ob-
tained by providing fixed 5MHz voltage inputs to the receiver and then adjusting
and recerding the sensitivity switch positions for the 5N Pulser-Receiver. In
order to use these curves to compare defects, the maximum signal from a defect
is adjusted to obtain an 80 percent screen height and then the fnput voitage is
determined from the dial readings on the fine sensitivity control and coarse
sensitivity range switch settings. As an example, a Tine sensitivity setting
of & with the times 1 coarse sensitivity produces an 80 percent signal from a
1 millivolt input sigral for the 5MHz setting of the SN pulser-receiver ampli-
fiers. |In this way, a signal can bz related to the original signal intensity
that the returning puise generates in the transducer.

From the preliminary work, a relationship was established showing that
depth and lenygth data could be obtained from the ultrasonic scans on smooth
surface calibration notches. This work was performed with fixed gain settings
on the instrument so that all measurements were relative and a function of the
setting. The basic recording of a scan across a defect is Tllustrated in
Figure 39a. As the ultrasonic beam reflected from different portions of the
defect, the signal response varied. Although the defect signal shifted in
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X

SCAN
DIRECTION

TRANSDUCER
ORIENTED AT
ANGLE &

-

SIDE VIEW OF DEFECT
(a)

g DEPTH e

(2)

D

SCAN DIRECT!ON

Figure 39.“

(1) (b) (3)

I1lustration showing the relationships betwegn wltrasonic
beam and defect for various positions of the transducer (a)
and a typical trace recorded across the defect (b).
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its relative time position on the oscilloscope, the transigate on the ultrasonic
instrument was adjusted so that the complete time interval of the defect was
within the gate. The analog output voltage from the gate, which corresponds to
the highest signal in the gated time interval,was recorded on an X-Y recorder.
The X-axis of the recorder was controlled by a 20K ohm potentiometer coupled tou
the specimen translation device, and hence the signal intensity and the relative
pesition of the ultrasonic beam in relation to the crack can be determined. A
typical trace obtained as the ultrasonic beam scans the defect is shown in ;
Figure 39b.

The analog output voltage from the gate is a linear function of the signal
height within the gate. Measurements were made of the signal height on the
oscilloscope screen and the corresponding analog output voltage from the gate
and the data are shown graphically in Figure 40. This voltage is a nonlinear
function of the defect signal voltage and is negative for this particular unit.,

The complete system for measuring and recording the signal intensity as a
function of position is shown in Figure 4i. The analog output voltage was
recorded on the X-Y recorder and at fixed intervals of 0.010-inch movement on
the printer. The data were then integrated as a function of distance and :
divided by the gain of the amplifiers, resulting in voltage-distance units. ,
The scan distance for which measurable data were recorded was determined, for
defect depth,;by a scan across the defect at the location of maximum signal
strength. This distance was measured by noting the location at which a signal
above the base-line analog gate voltage was first generated and at that location i
where the voltage returned to the base~line value. The increment value for g
depth was the distance between these two locations. Subsequent scans were made :
along the defect at fixed intervals on both sides of the position where the
maximum signal occurred. These scans were made as long as any measurable signal :
was generated by the defect. Defect length was determined by the number of scans :
between the positions where the signals were first detectable at the opposite
.ends of the defect. Since all three of these measurements were made for various
defects at different gain settings on the ultrasonic instrument, the measurements
were normalized by dividing by the gain of the ultrasonic instrument so that :
each defect was judged on the same basis. These three measurements, the area
value and the two distance increments, were correlated with the critical defect
parameters. '

R

The integrated measurement was an area obtained by summing the voltage
times the distance increment (0.010-inch), using the following equation:

h n
i=]

where A = area in voltage-distance units (volts-inch)
Ax = inches of increment
n = number of increments
Eo, = no defect signal (volts)
e; = defect signal (volts) '
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The area value obtained in voltage-distance units then was rormalized by multi-
plying by the input voltage from Figure 38 and by dividing by the net gate out-
put voltage (8 net volts from Figure 40 for an 80 percent screen height). This
value is the sum of the voltage received by the transducer as a function of the
position of the ultrasonic beam relative to the defect as the transducer moves
across the defect.

For the 0.020-inch specimens, a different ultrasonic instrument was necessary
because of the short time interval between front-surface and defect echoes. For
this work, a DC Erdman high-resolution Model 1177B, shown in Figure 42, was uti-
lized. It has a large bandwidth and was used with Automation industries 25 MHz
transducers to achieve the desired frequency range necessary for the measurements
in the 0,020-inch material. Calibration was not possible since the unit does not
have any gradations on the gain control. The gain was .fixed, therefore, at a.
particular value and measurements were made on all the cracks in the aluminum
specimens, and then fixed at another value for the corresponding measurements on

the titanium specimens. Only two values were recorded on the 0.020~inch specimens,

the scan distance through the center of the defect and a scan length along the
defect to indicate the crack length. These two values were correlated with defect
depth and length respectively. The analog gate output voltage of this unit was
utilized for these measurements as with the UM=-700 unit. The transducer was a
focused lithium-sulfate type with an approx:mate 0,040-inch diameter where the
beam enters the specimen.

A variation in the single transducer pulse-echo technique was necessary for
the weld specimens where the defects were not surface connected. For the surface-
connected defects, the ultrasonic wave returns to the sending transducer from
direct reflection from the defect or indirect reflection from the opposite plate
face (or the beam path may be the reverse of this), as illustrated in Figure b3a.
When the defect is not near a surface and a small diameter transducer is used,
some of the signal is missed, since the smooth incomplete penetraticon interface

‘acts as a mirTror and the wave is not reflected back in the range of the trans-. ... .

ducer as illustrated in Figure 43b. However, a second transducer can be inserted
to record the defect signal! with both transducers tied to a commeon base. The use
of a small diameter transducer to receive improves resolution of the defect.,

2)J "Shear-Wave Téﬁt'Resulté

The shear-wave test results on the 0.020-inch fatigue-cracked specimens are

listed in Table XV. In all but one of the specimens, the cracks extended through -

the full thickness of material. Although the crack lengths generally correlate
with the actual measured values, some of these cracks appeared on. the radiographs
to be split or forked at the extremities so that some of the crack would not have
the same orientation to the ultrasonic beam along the entire crack length.

The results of the shear-wave tests on the 0.125-inch specimens are listed
in Table XVI. For specimens having almost identical dimensions such as 201k-1
and 3B, the gain settings to achieve an 80 percent signal height were vastly
different. There was also a large variation in the readings between the differ-
ent alloys in both the titanium and aluminum specimens. None of the cracks went
undetected in these specimeris, but the precision of measurement.was low.
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Figure 42. D.C. Erdman Model 1177 ultrasonic unit with Tektronix
Model 556 Oscilloscope.
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PULSE AND RECEIVE
TRANSDUCER

fe— ULTRASONIC BEAM

3
SURFACE —
CONNECTED DEFECT

(a)

ULTRASONIC BEAM—™)
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INCOMPLETE PENETRATION OF WELD

(b)

Figure 43. Reflection of ultrasonic waves from surface connected and
internal defects.
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TABLE XV

ULTRASONIC SHEAR-WAVE TEST RESULTS ON 0.020-INCH ALUMINUM
AND TITANIUM FATIGUE-CRACKED SPECIMENS

Actual Indicated Actual Indicated

Specimen Crack Length Crack Length Crack Depth Crack Depth
Identification (inch) (inch) (inch) | (inch)
2014-1 0.088 0.120 ' 0.0204% 0.120
2014-2 0.087 0.120 0.0200%* 0.095
2014-1A 0.094 0.120 0.0200% 0.110
2219-1 0.189 0.190 0.0200% 0.105
2219-2 0.190 0.280 G.0220%* 0.700
2219-3 0.138 0.180 0.0205* G.090
2219-7 0.125 0.160 0.0215% 0.100
5-2.5-1 0.116 0.050 0.0215% 0.055
5-2.5-3 0.140 0.105 0.0220%* 0.065
5-2.5-4 0.121 0.055 0.0215%* 0.055
5-2.5-6 0.121 0.120 0.0220% 0.050
5-2.5-7 0.112 0.065 0.0215% 0.075
5-2.5-8 0.062 0.030 0.0055 2.055
5-2.5-9 0.087 0.085 0.0215% 0.065
5-2.5-10 0.075 _ 0.065 0.0210% 0.055
5-2.5-12 0.116 : 0.150 0.0220%* 0.065
6-4-1 0.261 0.275 5.0220% 0.090

6-k-2 S 0.118 . ... 0.145 0.0220% 0.060
6-4-3 G.067 0.060 0.0220+* 0.080
6-4-11 0.172 0.175 0.0215% ¢.100
6-4~13 0.137 0.175 0.0220%* 0.090
6-4-15 0.130 0.125 0.0220%* 0.085
6-4-16 - 0.077 0.100 0.0220+# 0,085
6-4-17 0.085 0.100 0.0220%* 0.090
6-4-18 0.112 0.130 0.0220%* 0.075
b~L4~19 0.082 0.090 . 0.0215%* 0.085

Ia
¥

¢ - Specimen Thickness
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Some trends can be seen in the shear-wave data for the 0.500-inch fatigue
cracked specimens as listed in Table XVII. It appears from these data that
defect signal heights were affected significantly by acoustic impedance differ-
ences hetween alloys in each of the groups. However, some of the differences
arising in the aluminum alloys were attributed to the fatigue crack propaga-
tion in che 2279 aluminum alloy. |In several of the cracks in the 0.500-inch
thickness, delaminations occurred at or near the tip of the fatigue crack.

This may have caused the ultrasonic beam to indicate a deeper crack in some
instances. The length indications did not correlate well between the titanium
alloys, except for a trend established for various dimensions of the three

samples of 6AI-4V alloy. The results of the shear-wave tests on the 1.f-inch
aluminum samples in Table XVIilshowed trends simjlar to the 0.5-inch specimens.
There also were delaminations in the 2219 alloy at the 1.0-inch section thickness.

The large number of defects in the aluminum weld specimens made the shear-
wave results on these specimens extremely difficult to interpret. Since a two
transducer test was necessary because of the variation in response to surface
and internal defects, no direct correlation was possible between the results of
these tests and the fatigue crack data. The length of the defect in weld
2219-0.5-5A was measured ultrasonically to be approximately 1.2 inches, since
this specimen had only a few pores in addition to the incomplete penetration.
However, the incomplete penetration condition in weld 2213-0.5-5B was not detected
at any gain setting on the ultrasonic unit. The fracture surfaces for these two
welds are shown in Figures 28 and 29. Tests on welds are in general more diffi-
cult because, the relative position and angle of the defect has a Targe influ-
ence on response to the ultrasonic beam, and the weld zone adds a dtfferent grain
structure with its own acoustic attenuation characteristics.

Defect signals were observed on the two 0.5-inch titanium weldments, speci-
mens 5-2.5-0.5-13 and 14, but there were no abservable defects in the fracture _
surfaces of theése weids. The signal strength was larger in magnitude in speci-. -
men 13. However, since these two welds were made with a different filler metal, ;
acoustic impedance differences in the structure of the weld may have caused the
signals, as the transition from a fine to coarse grain was evident in both welds.
The results of the ultrasonic tests on the four 0.020-inch welded titanium
specimens are listed helow.

indicated
Weld Specimen Actual Defect Length Defect Length
|dentification | (inch) (inchj
6~L-14 0.044 0.180
6-L-2w _ . 0.058 0.140
5-2.5-3W * 0.1590

5-2.5-4W | © 0.08k 0.140

* - could not be determined.
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These defect lengths were determined with the identical techniques used
for the fatigue crack specimens. Since, all of these weld specimens broke
outside of the weld zone, measurements of the defect area were difficult to
make; one of the measurements was not possible because of the condition of the
specimen after the tensile test. The indicated dimensions were larger than the
actual values, which is to be expected since the ultrasonic beam has a finite
width and reccrds information as long as some portion of the beam reflects from
the defect. The resporise from these defects is larger than that expected from
similiar fatigue-crack defects, due to the idealized reflecting surfaces, and
possibly to the weld bead providing spurious signals in some of the welds.

b. Delta Inspection

From the evaluation performed at Automation Industries, the ''delta
technique'' parameters were established. The basic delta configuration was used
for the evaluations on the welded and fatigue-cracked specimens.

) Insscction Technique

/

The angled pulse sending transducer for the delta tests was a
5 MHz 3/16-inch diameter long-focus lithium-sulfate unit. The test angle for
this transducer was fixed at 23 degrees. Notched calibration standards were
utilized to determine the transducer spacings for the initial setup en the
fatigued-crack specimens. The sending transducer was used in pulse-echio opera-
tion to establish the proper relationship between this transducer and the
defect. The receiving transducer, a 5 MHz 1/2-inch diameter focused Tithium-
sulfate unit, was then positioned at the point over the defect where maximum
signal strength was received. Both transducers were operated with a 5N Pulser-
Receiver on the Sperry Products UM-700, with gated output being recorded on a
standard C scan recordera

For the weid defects in the 1. O-Inch aluminum specimens, a slightly dlffer~
ent setup was required. A special calibration standard was fabricated which
had a 4/6L-inch flat bottom hole drilled parallel to the plate surfaces in the
middle of the plate, 1/2-inch deep. The receiving transducer was placed
directly over the bottom of the hole and the optimum separation distance between
the twd transducers was then determined by adjusting the location of the puls-
ing transducer for maximum received signal. This calibration hole was used when
each of the weld specimens was inspected.

The length and depth of the defect dimensions were measured from thes re-
corded C-scans. The depth was measured in one direction across the center of the
C-scan, and the width at right angles where the indicated width was largest on
the recording.

23 Sa}tamlnspection Results

The delta inspections were not performed on the 0. 020—|nch
materlal since this thickness probably would have resulted in Lamb-wave forma-
tion. Delta technique is not recommended for materials under 0.108-inch in
thickness. The results of the delta tests on the 0.125-inch fatigue crack
spec;mens, as listed in Table XIX, show that several of the defects were not
detected in the aluminum specimens, and therefore produced a smaller response
than the 0.020 by 0.020-inch calibration notch. The response of the tests to
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TABLE XIX

ULTRASONIC DELTA INSPECTION RESULTS ON THE 0.125-INCH ALUMINUM
AND TITANIUM FATIGUE-CRACK SPECIMENS

Actual Indicated Actual Indicated
Specimen Crack Length Crack Length Crack Depth Crack Depth
ldentification (inch) (inch) (inch) (inch
2014-1 0.062 0.140 0.030 0.120
2014-2 0.075 0.080 0.029 0.100
2014-3A 0.046 0.130 0.022 0.130
2014-38 0.064 0.120 0.025 0.080
201 4-4A 0.091 0.080 0.034 0.090
2014-4B 0.063 % 0.026 %
2219-1 0.075 I 0.034 ®
2219-2 0.082 * 0.036 #*
2219-3 0.064 0.140 0.034 0.140
2219-4 0.077 * 0.032 *
2219=-5%=% 0.040 0.130 0.025 0.130
2219-6%% 0.035 0.100 0.017 0.120
5-2.5-1A 0.098 0.120 0.030 0.060
5-2.5-2 0.058 0.080 0.024 0.050
5-2,5-3 0.054 0.070 0.020 0.050
5-2.5-4 0.222 0.200 0.047 0.170
5-2.5-7 0.200 0.270 0.041 0.260
5-2.5-8 0.075 0.100 0.025 0.100
6~-4-1 0.077 0.120 0.023 0.110
6-4-18 0.05k4 0.090 0.02) 0.120
6-4-3 0.062 0.070 0.021 0.040
6-4-1 0.158 0.190 0.045 0.210
6-4-5 0.065 0.140 0.024 0.160
6-4-6 0.120 0.037 0.240

0.158

Lo

* - Defect response smaller than that from 0.020x0.020-inch calibration
notch. '
- Possibly no crack - notch only.

wlat,
EoY
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titanium defects was better than the aluminum, with all defects being detected.
The titanium cracks had a larger range of length and depth than those in the
aluminum specimens,

On the 0.500-inch specimens, all but one crack was recorded, as tabulated
in Table XX, at the gain settings used. The range of crack depths and lengths
was small for the aluminum alloys, and hence the depth and length responses
were nearly constant. The crack values and measurement values had a greater
range of variation for the titanium alloys. The measured values and actual

values for the delta tests of the 1.0-inch aluminum alloys are listed in Table
XX1.

The delta-test results on the weldments were affected by the many extraneous
defects that affected the shear-wave tests. In the 0.500-inch 5A1-2.55h
titanium weldments, a large area of the C-scan of the weld showed defect indica-
tions for welds 13 and 14. However, the calibration standard of 0.020-inch
width by 0.020-Tnch depth used to set the gating signal level was evidently
smaller in equivalent area than much of the grain structure in the weld. At
reduced gain settings, these welds also produced indications which could not be
traced to any gross defects. The incomplete penetration defects in the welds
in aluminum specimens 2219-0.5-5A and 5B were not detected in 5A, the larger
defect, hut many indications appeared across the 5 inches of weld in 5B. These
indications did not appear to be attributable to the incomplete penetration,
since at lower gain recordings, distinct porosity-like dots appeared.

The delta-tests on the 1.0-inch aluminum weldments displayed a variety of
results. The defects present in weld samples 2014-1.0-2A and 2B and 2219-1.0-
YA and 4B were not detected. No indications could be seen on the recordings
for these samples even though the 4/64-inch diameter calibration hole appeared
as a 1/4-inch diameter indication on the recordings. Various defects had been
noted nreviously for these welds in the radiographic tests. The largest of the
defects were incomplete penetrations at the center of the weid zone. For the T
other 1.0-inch thick welds in the aluminum alloys, better results were obtained.
Extensive indications were obtained on weld 2014-1.0-3D which contained a
tungsten inclusion, as well as, lack of fusion and Incomplete penetration. A
delta~scan recording for specimen 2014-1.0-3D is shown Tn Figure 44 with a
photograph of the fracture surface of the weld. (The recordings were made on
a wide sample which was subsequently machined for tensile testing). The response
is quite variable along the weld as indicated by the recording. In Figure 45,

a delta-scan recording of weld specimen 2219-1.0-3B is shown along with the
fractuie surface of the weld. The large white area in the recording appears to
correlate with the incomplete penetration but does not reveal all of this
defect. The white dot above the figure caption in Figure 45 is a recording

of the L4/64-inch diameter calibration hole. Large defects were also noted in
C-scans of welds 2014-1.0-3A and 3C. Only indications cemparable to the 4/64-
inch calibration hole were all that were visible in welds 2014-1.0-3B and 2219~
1.0-3A. : -

B. Defect-Stress Evaluations

In order to determine the effect of stress on defect detectability, an
experiment was performed where five aluminum and one titanium fatigue-cracked
specimers were loaded in bending. These defect specimens were loaded in a canti-
lever beam arrangement so that the cracks received various stress levels trans-
verse to the crack. The previously described immersion shear-wave tests were
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TABLE XX

ULTRASONIC DELTA INSPECTION RESULTS ON THE 0.500-1NCH ALUMINUM
AND TITANIUM FAT1GUE-CRACKED SPECIMENS

Actual Indicated Actual Indicated
Specimen Crack Length Crack Length Crack Depth Crack Depth
[dentification (inch) (inch) (inch) {inch)
2014-1 0.589 0.340 0.176 0.580
2014-2 0.554 0.440 0.161 0.500
2219-1 0.386 0.360 0.133 0.540
2219-2 0.313 0.340 0.115 0.550
2219-3 0.323 0. 450 0.119 0.510
2219-4 0.334 0.430 0.123 0.510
2218~5 0.299 0.380 0.113 : 0.510
2219-6 0.354 0.320 0.122 0.520
2219-7 0.340 0.300 0.117 0.540
2219-8 0.612 0.540 0.186 0.530
2219-9 0.600 0.480 0.182 0.480
2219-1A%* 0.482 . 0.530 0.148 0.630
2219-1E* 0. 4386 _ 0.530 0.142 0.570
5-2.5-2 0.188 0.210 0.088 0.330
5-2.5-4 0.243 0.240 0.113 0.450
5-2.5-5 0.246 0.240 0.126 ' 0.270
5-2.5-6 0.121 0.070 0.069 0.075
5-2.5-7 0. 140 0.230 0.053 0.275
..5-2.5-8 0.155 ~0.180 0.068 : 0.260
5-2.5-9 0.103 ' EEE T 0.044 S COREE
5-2.5-10 0.062 0.050 0.032 0.075
5-2.5-11 %% Fkk sk Kk
6-4-1 0.095 0.150 0.043 0.275
6-4-2 0.12} 0.170 - 0.054 0.290
6-4-12

0.147 0.150 0.071 0.260

wle
"

- Recorded on different instrument.
- Data not available - specimen broke outside of crack.
- Crack not recordable.

ale ute
oy

LI
FIw 2
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ULTRASON{C DELTA INSPECTION RESULTS ON THE 1.0-iNCH

TABLE XXI

ALUMINUM FAT}GUE- CRACKED SPECIMENS

Actual

Indicated

Specimen Crack Length Crack Length
identification (inch) (inch)
201 4-1 0.567 0.550
20142 0.550 0.700
2219-1 0.543 0.410
2219-2 0.617 0,640
2219-3 0.530 0.530
2219-4 0.473 0.410
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Actual
Crack Depth
(inch)

0.190
0.185

0.191
0.205

0.195
0.167

Indicated

Crack Depth

_(inzch)

0.680
0.690

0.680
0.630
0.630
0.630
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Delta scan recording and fracture surface of

Figure 4k,
weld 2014-1.0-3D at IX.

e

| Eher L
o b L T ol

Delta scan recording and fracture surface of
weld 2219-1.0-3B at IX with calibration hole
trace. (4/64-inch calibration hole is eliptical
indication towards bottom of page).

Figure 45.
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performed at each load increment. The test specimen and external load applica-
tion ave depicted in Figure k6. '

The maximum fiber stress in a box beam is calculated by the following
equation (25).

s = 6M
~ bd?

where = maximum fiber stress at surface,

S

M = moment,
b = width of beam,
d

depth of beam.

The moment M at the crack is the load times the moment arm which was 2.5 inches.
The width of the aluminum sampies was 1.0 inches, while that for the titanium
sample was 0.6-inch. The maximum fiber stresses at the surface of the test
specimen at the crack are shown for various loads in Table XXI1. Care had to
be taken in loading the specimens so that the yield stress of the alloy was not
exceeded at the maximum moment point where the beam was supported, hence, the
maximum load applied to the specimens was limited to 30 pounds.

The test data recorded for two aluminum samples are shown in Figure 47,
where the maximum signal voltage at a particular gain setting is shown for the
two 2014 aluminum specimens as a function of the maximum compressive fiber
stress at the crack. (The fiber stresswas figured for the maximum surface
fiber stress). Figure 48 illustrates the effect of various compressive flber
stresses on three 2219 cracks. A rapid decrease in the ultrasonic instrument!s
signal strength resulted fromincreases in compressive stress. The larger fiber
stresses causedthe defects to appear smaller and at approximately 25,000 psi,
the defect indications disappeared from the oscilloscope screen for the particular
instrument gain settings used.

The effect of the compressive fiber stress on the detectability of the
crack depth as indicated by the sum of the area under the shear-wave scans is
i1lustrated in Figures 49 and 50. For-these specimens, the crack depth indica-
tions decreased sharply to small values st about half of the room-temperature
yield-stress levels. Also plotted in these figures are the signal strength
levels for several artificial calibration notches which were 0.020-inch wide
and from 0.005 to 0.030-inches deep. The effect of the compressive stress was
to make the cracks appear at approximately the same signal level as the 0.005-
inch--depth notch when the cracks were stressed to 50 percent yield stress.
Estimates of the size of the cracks varied greatly as a function of the stress
level and may account for some of the variations .in the actual measured crack
parameters on the fatigue-cracked speCImens Another observation worthy of
comment is the discrepancy betweén the size of the cracks and the size of the
notches. The notches such as notch A which had a depth comparable to the crack
depth in specimen 2014-0.125-2, produced a 51gnal comparable in strength to thet
from the fatigue crack even though the crack is almost 3 times as long as the
notch. Other variables such as the stress on and roughness of the crack surface
may account for the similarity in the original signal levels.

23
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TABLE XXI|

CALCULATED MAXIMUM SURFACE FIBER STRESSES
IN THE TITANIUM AND ALUMINUM CRACK SPECIMENS FOR VARIQUS LOADS

Shear Stress (psi)

Load P Alumi num Titanium
(1bs.) (0.125 inch) (0.120 Inch)
1 990 1,730
5 4,950 8,650
10 9,900 17,300
15 14,850 26,000
20 19,800 34,600
25 24,750 £3,300
30 29,700 52,000

R

i
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ULTRASONIC SIGNAL STRENGTH (VOLTS)
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| HORIZONTAL COMPRESSIVE FIBER STRESS AT CRACK (P-1)
Figure 47. Ultrasonic shear wave signal strength as a funéﬁion of

& horizontal compressive fiber stress applied to two
cracks in 0.125-inch 2014 aluminum.
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SIGNAL STRENGTH (MICROVOLT-1INCH)
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Figure b9, Ultrasonic shear wave 5|gnal strength as measured by the

ampl i tude~distance |ntegr=t|on technique as a function of
a horizontal compressive fiber stress applied to cracks
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SIGNAL STRENGTH (MICROVOLT-1INCH)
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The above investigation into compressive-stress effects prompted a further
study of both tensile and compressive effects on the defect surface. In this
additional work, the 0.125-inch thick 5-2.5-0.125-4 titanium specimen was used.

The stress evaluations were performed as before with the calculated stress levels,

as shown in Table XXI1l. The actual crack depth in this specimen was 0.047-inch,
while the actual crack length was 0.222-inches. Figure 51 shows both the tension
and compression data summed through the point on the crack where the highest
signal level was generated. The range of observed signal strengths was too large
over the full range of tensile and compressive strengths for the use of one gain
switch setting. Hence, separate curves were originally generated for tension

and compression which did not meet at the zero-stress level. There is probably

a degree of error in the assumption that the integrated values are valid over the
entire measurement range. This is particularly true at the low defect signal
levels. To obtain the curve in Figure 51, the tension load was applied at the
maximum value in order to adjust the instrument gain to an 80-percent screen
height. As the load was released, the measurement of the signal strength in the
gate circuit becomes less accurate. By changing the gain to a higher value, the
zero stress-level signal was measured with restored accuracy. An attempt was
made to normalize the data by multiplying the tension data by the difference in
the zero point values. The non-linear signal amplification inherent in the
ultrasonic unit probably produced the zero point mismatch.

A second effort at determining the defect signal strength as a function of
the stress state on the crack was made by measuring the signal voltage after one
stage of amplification in the radio frequency amplifiers of the Sperry UM-700
unit. The highest signal generated by the crack as a function of stress Is
shown in Figure 52, This plot is similar to Figure 51 but does not show as large
a range of gignal variation. Both plots show an extremely rapid rise in signal
strength with a small tensile load and region where further increases in tension
do.not greatly affect the signal strength. The compressive portions of the
curve are linear on both semi-log plots and would therefore follow an exponential
relationship.

Since the specimens were stressed in bending, it was thought that the de-
flection at the crack might produce sufficient change in the shear-wave angle
to result in changes in the signal level. For the aluminum specimens, however,
the deflection rate at the crack was calculated to be 0.0009 inch per pound,
or 0.027 inch at the maximum lpad of 30 pounds. This corresponds to an approx-
imate 1.5 degree change in the inciduent shear-wave .angle. Although the effect
on the change in actual signal intensity was negligible, a shift in the loca-
tion of the signal peak was noted.- For the titanium specimen, the higher
modulus resuits in a deflection of 0.0198 inches for a 30 pound load to give an
approximate 1.15 degree change in the incident shear-wave angle. This de-
flection in all cases could be disresgarded,

C. Tensile Tests

Two types of tensile tests were performed on thls program. The first
were on non-defect specimens for several thicknesses of each alloy to determine.
the ultimate and yield stresses of the aluminum alloys at room temperature and
the titanium alloys at -320 degrees F. The second were on the defect specimens
at the previously used tepperatures to reveal the defect dimensfons and to
develop fracture toughness data for the specimens
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SIGNAL STRENGTH (MICROVOLT-INCH)
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MAXIHUM SIGNAL INTENSITY (MICROVOLTS)
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Figure 52. Ultrasonic shear wave signal intensity as measured
after one radio frequency amplification g'age as a
function of a horizontal fiber stress applied to
the crack in specimen 5-2.5-0.125-4.
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|. Non-Defect Specimens

Non-defect tensile specimens were fabricated from the various
thicknesses of each alloy, except for the 0.020-inch 2219 aluminum specimens.
The 0.020-inch 2219 aluminum tensile specimens were fabricated from 0, 125-inch
plate samples which were machined to the smaller thickness. The results of the
tensile tests and the specimen dimensions for the flat specimens are listed in

Table XXI1l. The yield strength values were used in the calculations for

fracture toughness. Only the 0.125-inch titanium values were applicable since
the critical crack depths are larger than the specimen thickness for all 0.020-
inch materials and the 0.125-inch aluminum alloys. The variation in some of the
values are quite large and in some instances differ from handbook values. How=
ever, the values with large variations were not necessary forany Kg calculations,

Round-specimen tensile-test bars were machined from the 0.5 and 1.0~inch
nominal thickness plates. A summary of the tensile-test data on these specimens
is listed in Table XX!V. The values for the yield and ultimate tensile stress
measured on the round specimens show less variability and better agreement with
handbook values. These data were not generated to establish design values, but
were used to estahlish the yield-stress values for the particular materials from
which the fatigue-cracked specimens were fabricated.

2. Defect Specimens

Tensile tests were performed on the defect specimens to determine
the failure stress values for the cross section of the specimen including the
crack. From the stress and crack dimension data, Ky values were calculated for
the fatlgue-cracked specimens. No attempt was made to determine values for the
weld specimens since they contained teo many defects and the yield stress values
for the welds had not been determined.

The results of the tensile tests and the defect dimensions for all 0.020-
inch defect specimens are listed in Table XXV. The failure-strength values of
the specimens are quite variable depending on the size of the crack. Corres-
ponding results for the defect tensile tests on the 0.125-inch specimens are
listed in Table XXVI, including K and 4/9 values calculated for the titanium
specimens. The Tallure stress for the aluminum specimens all exceeded the 0.2
percent offset yield stress as expected. One titanium specimen, 5-2.5-0.125-4,
had too small a width for valid Ky and 8/Q calculations. The crack lengths
and depths in the titanium specimens appeared to range above and below critical
size for both alloys: '

The results of the tensile tests on the 0.500-inch specimens ars listed in

" Table XXVil. The two cracks in 2014 aluminum were larger than critical, while

the maJorxty of the cracks in the 2219 alloy were subcritical. The two weld
specimens in 2219 aluminum had failure-stress levels below 30 ksi, with the
specimen containing the smaller incomplete penetration defect havung the lower
failure stress. Five of the S5A1-2.5Sn titanium specimens were pulied at room
temperature. Critical and near critical defects were in other specimens of
this alloy pulled at the =320°F temperature. The 6A1-4V titanium cracks are
atl above crltical defect size.. _ .

The defect tensile-test results on the 1.0-inch aluminum alloys are llsted
in Table XXVIII. All the fatigue cracks except in specimen 2219-1.0-4 were at
or larger than the critical defect size. The failure-stress values for the
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TABLE XXV

DEFZCT TEMSILE TEST RESULTS ON THE 0.500-iNCH SPECIMENS

Test Specimen  Specimen Crack Crack Failure Failure L

Specimen Temp. Thickness Width  Depth, (a) Length,(2c) Load Stress KQ a/Q
ldentification (°F) {Inch) {Inch) (1nch) {Inch) (K-1bs)  (ks1)  (Kkst /" Tnch) (inch)
2014-1 + 70 0.5134 i.676 0.176 0.589 49,70 57.76 39.25 0.1215
2014-2 + 70 0.5133 1.676 0.161 0.554 51.40 59.75 39.36 0.1142
2219~1 + 70 0.5088 1.67) 0.133 0.386 47.65 56.05 31.71 0.0842
2219-2 + 70 0.5073 1.676 n.115 0.313 49.75 58.57 30.13 0.0697
2219-3 + 70 0.568% 1.676 0.119 0.323 49.90 58.52 30.62 0.0720
2219-4 + 70 0.5040 1.671 0.123 0.334 48,15 57.17 30.32 0.0740
2219-5 + 70 0.5074 1.671 0.113 0.299 49 .45 58.32 29.40 0.0669
2219-6 + 70 0.5073 1.677 0.122 0.354% 49,95 58.71 32.01 0.0782
2219-7 + 70 0.5089 1.677 0.117 0.340 49.00 57.62 30.71 0.0747
2219-8 + 70 0.5083 1.676 0.189 0.612 k3.90 51.53 35.82 0.1271
2219-9 + 70 0.5099 1.676 0.182 0.600 L4, 30 51.84 35.68 0.1246
2219-1A + 70 0.4880 3.349 0.148 0.482 94.00 57.52 36.08 0.1035
2219-1E + 70 0.4870 3.351 0.142 0.486 94,50 57.91 36.27 0.1032
2219-5A%* + 70 0.4550 3.256 0.070 1.217 44,00 29.70 % % R
2219-5B% + 70 0.4560 3.256 0.048 0.951 43.00  28.96 ® x % :
5-2.5-2 + 70 0.5460 0.997 0.088 0.188 61.50 112.98 % X k& :
5-2.5-4 + 70 0.5490 0.997 = 0.113 0.243 53.90  109.44 x % * & ¥
5-2.5-5 -+ 70 0.5470 0.997 0.126 0.2h6 59.65 - 109.38 ® % % & H
5-2.5-6 -320 0.5460 0.370 0.069 0.121 35,65 176.47 56.80 i
5-2.5-7 -320 0.5480 0.371 0.053 0.140 36.10 175.20 60.05 0.0309 Ag
5-2.5-8 -320 0.5497 '0.370 0.058 0.155  34.80 i71.07 61:77  0.0343 ,ﬁg,
5-2.5-9 -320 0.5h46 0.373 0.044 0.103 36.80 130.36 53.41 0.0231 L
5-2.5-10 -320 0.5477 0.375 0.032 0.062 . 37.15 180.88 41 .60 g
5-2.5-11 -320 0.5455 0.365 - - - 36.60 183.82 Broke outside of .cracl §
5-2.5-13% + 70 -0.5380 . 0.997 No defect 55.10 110.18 % ko g
5-2.5-14%  + 70 = 0.5285 0.998 No defect 75.95 144,00 * % ® % ;
6-b-1 - =320 0.5498 0.375 0.043 0.035 50.30  195.39 55.16  0.0210 |
6~4-~3 -320 0.5530 0.374 0.054 0.121 34.00 164.39 51.67 0.0260 R
1

6-k-12 -320 0.5482 0.376 0.071 0.15%7 34.00 165.01 © 5RAT O 0.0316

TR SN

- Weld Specimens

%% - Not computed for room temperature and/or weld specimens.

9.2% Offset Yield Stress: At + 70°F Z014 A1 = 63.59 KSi
' - . 2219 Al = 56.00 KSI
At =320°F 6AT-BY-Ti = 206.4 KSi
5A1-2.55n-TF = 177.0 KSI
P
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welds varied greatly with only two being above 30 ksi. The weld with the
lowest tensile strehgth, 2014-1,0-3D, had a tungsten inclusion, as well as
numerous areas of lack of fusion, porosity and incomplete penetration.
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IV - DISCUSSION OF RESULTS

in any investigation of measurement methods, two parameters must be
evaluated: 1) the relationship of the measured value to the actual value;
and 2) the repeatability of the observed relationshis. The first value
defines the sensitjvity of the test method, while the second defines its
accuracy. Both are interrelated, since they are obtained from the same data.
It is Important to point out that the measured value does not have to be
numerically the same as the actual value, but only need be related to the
actual value. In addition, a calibration standard may be used only to achieve
the proper sensitivity in the nondestructive test, although the standard's
dimensions may not correlate with the actual measured values.

Standard statistical analysis techniques were used to correlate the
measured NDT values with the actual defect dimensions. This section of the
report will detail the data correlation and accuracies of the various tests
on the four alloys and four matsrial thicknesses.

A. Nondestructive Test-Defect Correlations

The data generated for each of the four nondestructive tests and the
corresponding defect dimensions revealed by the tensile tests have been ligted
In the previous section of this report. There are several possible sources for
any inaccuracies in these measurements; i.e., limitations of the technique,
operator errors and the physical variability of the specimens. |In the section
on defect stress evaluations, for example, differences were shown in the response
of the ultrasenic shear-wave test to tensile and compressive stresses on the

~defect, PResidual stress states, defect surface texture and defect orientation

are only a few of the sources of measurement jnaccuracies directly relatable to
specimen wariabillity. Some of these variables will be dlscussed with particular
sets of data. The specific test results will be discussed for each thickness
group in the sections that follow.

i. 0.020-Ipch Specimens

Linear regression analysis techniques were applied to the data
generated for crack-length measurements in the radiographic, ultrasonic and
peffétrant tests. The analysis of the radiographic data on the 0.020-inch thick
aluminum alloys indicated that no correlation existed even though several of
the measured values were near the actual length. For the penetrant data analysls,
shown in Figure 53 for the aluminum alloys, an equation was obtained redictlng
the probable value of actual crack length with the listed 30 (%¥99.7%) variation.
Projectior of the 43¢ limit.to the %~axis indicates that an indicated length of
zéro can mean that a.crack might be larger than 0.040-1nch, 1.5 times out of
1000 measurements. For the ultrasonic shear-wave test results, chown [n Figure
54, the 30 variation is *0.0627-Inch which Is larger than the . 036 value for
the penetrant tests. However, the largest possuble crack that might exist for
a zero indicated length will net be larger than 0.048- inch more than 1.5 times
out of 1000 measurements. The penetrant test gives the most precise length
determination of any of the three NDT tests performed on the 0,020-Inch aluminum
specimens. .
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0.30

0.20

INDICATED LENGTH (INCH)

0.

10

I | I I | ! [ I 1 | |

PENETRANT TESTS
0.020-1NCH ALUMINUM ALLOYS

AL = 0.,9308 (IL) +0.0039 *0.036
30 = %¥0,036

// MEAN

0 . 0,10 | | 0,20

ACTUAL CRACK LENGTH (INCH)

Figure 53.  Indicated crack length for fluorescent penetrant‘teéts
' as a function of actual crack Yength for fatigue cracks
in 0,020-inch aluminum alloys, :
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INDICATED CRACK LENGTH (INCR)

IR B

0.35 I I | l |
ULTRASONIC SHEAR WAVE TESTS

0.020 INCH ALUMINUM %
AL = 0.8651 (IL) - 0.014k *0,062] /7 34 -

0.30 §— 3¢ = 10,0621 / —
0.25 |~ h :
i
;
|
0,20 | ~ !
i

0.15 =
|
3
|
ff
09}0 B - IE
0.05 ™
l / ‘ . | =

0 " / e — : —L .
0 0,05 0.10 0,15 0,20 0,25

ACTUAL CRACK LENGTH (INGH)

" Flgure 54, Indicated crack length for ultrasonic shear wave tests
: ~as a funetion of actual crack length for fatigue cracks
in 0.020-inch aluminum alloys,
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A plot of the radiographic test results on the 0.020-inch thick titanium
alloys Is lllustrated in Figure 55. The 3¢ variation is £0.0508-inch with a
maximum actual crack length of approximately 0.063-inch for a zero indicated
crack length, Statistically, this means that cracks as large as 0.069-inch in
length might not be detected radlographically. The chance of a crack with
dimensions exceeding this value not being detacted radiographically will occur
no more than In 0.15 percent of the time. The penetrant test results on the
titanium alloys are presented in Figure 56. The lower 3¢ limit (¥0.027-inch)
allows a maximum crack length of approximately 0.032-inch for a zero indicated
crack length, a value much smaller than that for the radiographic tests. For
the ultrasonic shear-wave tests, the results plotted in Figure 57 give a 3o
value of *0.0844- inch, the largest for the three test methods. Since ti=zanium
alloys are known to exhlbit high acoustic attenuation coefficlent variation,
the crack length data were analyzed for each alloy. The 5A1-2.5S8n titanium
measurements correlated very poorly with the actual crack lengths. The 6Al-LY
titanium measurements, however, produced much improved correlations, as shown
in Flgure 58, with a 30 variation of *0.0394-inch and a maximum actual crack
length for zero indicated length of approximately 0,028-inch. Compared to the
penetrant tests, this 3c limit for the shear-wave tests is a little larger,
but the maximum crack length at zero indicated length is smaller. Overall, the
penetrant test was the most accurate for the 0.020-inch titanium alloys.

2. 0,125~inch Specimens

Tha radiographic results on the 0,125-inch aluminum specimens
showed that no cracks were resolved, The results of the penetrant tests for
the aluminum alloys are {llustrated in Figure 59. The 30 limit was calculated
to be *0.032-Inch, with the maximum crack length at a zero indicated length of
0.029-inch. Both the delta and shear-wave ultrasonlc tests falled to produce
any significant correlations with the actual measured crack depths and tepgths.
The penetrant test again provided the most accurate crack-length measurement,
while the depth of the cracks was not determined accurately in this aluminum
thickness,

Radiographic test results on the 0.125-Inch titanium alloys, plotted in
Figure 60, show the maximum crack length at zer0 indicated crack length to be
approximately 0.130-inch, while the 3¢ lImit is ¥0,086-inch. The penetrant
test results, Illust*ated In Flgure 61, gives a 30 Vlmit of 0,067~inch, with
a maximum crack length at zero indicated crack length of 0. 050-Ineh, These
results are more accurate than those of the radiographic tests. The shear-
wave test results on the 6A1-AV titanium alioy showed that there were no signi-
ficant correlations between the measured values and the actual values of
crack -iength and depth., The evajuation of the test data for the 5Al- 2 55n
alloy, however, revealed the followlng equations and 30 values: ‘

Values in Jnch Units

Crack Length AL =0, 00601(IL)+0, 0218"‘0 0696
Crack Depth (Area Integratlon) AD = 0,00165(1D)+0, 0091 *0,0241
Crack Depth (increment) AD = 0,00029(1D)+0. 0190 0,0146
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INDICATED CRACK LENGTH (iNCH)

| l I ’ | I

|
RADIOGRAPHIC TESTS
0.020 INCH TITANIUM ALLOYS
0.280 | AL= 0,9179 (IL) + 0,0185 *0.0508 -
3¢ = +0.0508
0.240 | _
-30
¢.200 b M
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Figure 55, Indlcated crack length: for radiographic tests as a functlon.
of actual crack length for fatigue cracks in 0, 020wlnCh
tltanlum a]loys. _
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Flgure 86, Indicated crack length for fluorescent penetrant tests as

a function of actual crack length for fatigue cracks in
0.020~fnch titanium alloys.. RSN

116




- INDICATED CRACK LENGTH (1NCH)

0.35

T | ] |
ULTRASONIC SHEAR WAVE TESTS /
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AL = 0,9304 (IL) + 0,0125 *0,0844 /

3¢ = 0.0844

0.05 . 0.10 0.5 0.20 0.25
ACTUAL CRACK LENGTH (1NCH)

Filgure 57. Indicated crack length for ultrasonlie shear wave tests as

a function of actual crack length for Fatigue c.acks in
0.020~inck titanium alloys. '
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l T 1 T I
ULTRASONIC SHEAR WAVE TESTS

0.30 | /

0.020 INCH 6A1-4V TITANIUM =3¢/
AL = 0.9827 (1t) - 0.0111 *0.0394 /
3¢ = 0.0394

0.25 |~

0.15 |~

0.10 -
0.05 |
/
o . 0.05 0.19. 0.15 - 0.20

ACTUAL CRACK LENGTH (INCH)

Figure 58. Indicated crack length for ultrasoniz shear wave tests as
a function of actual crack length for Fatigue cracks in
~ 0.020-inch 6A1-4V titanium.
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AL = 1.0923 (IL) -0.00229 *0.032 -/
3¢ = 10,03167 - /

7/

/ MEAN

Figure 59.

0.05 0.10
ACTEAL LENGTH (INCH)

Indicated crack length for fluorescent penetrant tests as
a function of actual crack length for fatigue cracks in
0.125-inch aluminum alloys. '
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Figure 60,

ACTUAL CRACK LENGTH (INCH)

Indicated crack length for radiographic tests as a function
of actual crack langth for fatigue cracks in 0.125-inch
titanium alloys. ;
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Flgure 61.

o 0.0z 0.04 0.06 0,08 0,100 0.12 0.th 0,16 0,18 0,20 0,22

3¢ = 10,067

ACTUAL TRACK LENGTH (INCH)

Indicated crack length for FIUorescent pehetraht tests as &

fuhction: of actual crack length for Fatigue cracks tn 0.125-
inch titanium alloys.
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The crack=length accuracy determinations for this latter'alloy are comparible

to the best results achieved with the penetrant tests, although the penetrant

test has n lower max!mum crack=length value for a zeroc ihdicated crack-length.
Crack~length data for the ultrasonic shear-wave tests on 5A1-2.55n tltanium
alloy are plotted In Flgure 62, and crack<depth results 'n Flgure 63 for the
ihcrement measurement. The adcuracy of the depth measurement (e 5,015 neh
with a maximum actual crack-depth at Zero Indicated crack=depth of 0.03b=1nch.

‘Delta tests results correlated Vilfh the actual crack=length for both alloys

_and for the BA1-2.58h alloy alone, and for crask-depth in the 6At-LY alloy, as

tabulated below!

Grack Lehgth, both T1 Altoys Al = 1,168(1L)~0.046%0, 104
Crack Length. BAI=2.58n AL = 1,014(1L)«0.024%0,081
Crack Depth, 6A1-hY Ab = 0,170(10)40,004%0,020

Although the maximum crack=lengths detectable at a zero Indicated valﬁé_are
approximately the same in both Instances, better results were obtalréd for crack-
length measurements In the other nondestructive tests at thls thlckness, The

~ crack=dapth teasurement in the 6A1~4V alloy, however, Is the only measuremsnt

)

with any accuracy:. Some property of the matetial such as variable acoustic
attenuation appears to be affecting the ultrasonle test results. The 5A1-Z.5Sh
titantum alloy does not appear to be affected as much as the 6A1-4YV alley,

A sunimary of the results of the NDT tests on the 0.125-1nch matertals s
shown th Table XXIX. The best test for crack lehgth appears to be the penetrant
test Inh both materials.. No method provides reltable results for crack depth in
the aluminum alleys. 'The ultrasonie shear-wave [ncrement measurement produces

the best results in the measurement of crack depth In the 5A1-2.58n titanium - :

alloy, éﬁdifhé’ﬁéTﬁﬁ“test‘Tﬁ”thetéﬁiiﬂV”ﬁTTﬁyk'”"“

The use of the data presented In the previous figures should be discussed
at this point, By referahes to Table V for the 0.125-ineh thick bAl-2.55n ‘
titanlum alloy and Table X{iX for the measurement correlations, at an aspect
ratio of 0.1, the critical crack depth ts 0.022=Inch while the corrasponding
lehgth is 0.222=-inch. Slnce the maximum crack depth for an indicated zero
reading s 0.034-inch from Flgure 63, this test cannot adequately tesolve cracks
of cFitical depth. L |

‘ The critical defect parameter must revert back to the minlmum ¢rack length
for a maximum crack -depth. From Table V, the minimum crack length for a 0.5

J §aspect ratio (s 0.098-inch. -To lnsure that all cracks above 0.098-inch are
“datected, from Flgure 61, only Indicated pehetrant crack lengths below approx=

Imately 0.040=inch can be tolerated In—this alloy for operating condltions at
~423°F. Different -envi ronments, which thange the critlcai crack lengths and
depths, will permit the use of other maximum defect lergths. Slnce no accurate
method for crackw-depth measurement Gxlsts in elther of the titanium alloys, the
smallest critical crack lergth must be chosen, For the 6A1-4V alloy, tha 0,077~
fnch mintmum crack length from Table V allows cracks giving fndications smalier
than 0.020-inch to be tolerated at the =423°F temperatura. Desighers may want

to establish some addlitional safety factors, and this discusslon ls only intend-

ed to show how these data would be used. It will be necessary to establish
test results oh a large humse# of samples before these tests. tan be applied in
practice. ' - o '
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~ ENDICATED CRACK LENGTH (INCH x 10
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- — . —
ULTRASONIC SHEAR WAVE TESTS - -
CRACK LENGTH = INCREMENT VALUE

0,126 INGH BAI<2.5 Sn TITANIUM ;,i' _
AL = 0,0060 (IL) 40,0218 40,0696 ”4’

3‘ ) *050696

0.0b 0,08 . 0.12 0.16 0.20 0.24

ACTUAL CRACK LENGTH (INGH) -

Flgure 62, Indicated crack length for ultras&ﬁic,shear wave

tests as a function of actual crack length for
fatigue cracks In 0.125«Thch 5A1=2.55n titanium.
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"ENDICATED CRACK DEPTH (INCE x 10-6)

160 ¢

140 - 0,125 INCH 5A1s2.8 $n AN UM

AD
3¢

120

100

Figure=%3.

. et — - e |

ULTRASGNIC SHEAR WAVE TEST
CRACK DEPTH = [NCREMENT VALUE

0.00029 (1) + 0,019 40,015
0,016

r

I

0,01 0,02 0,03 - 0.0k 0,05
ACTUAL CRACK DEPTH;(!NCH)

Indicated crack depth for ultrasonic shear wave .
tests -as a functionh of actusl c¢rack depth for fatlgUe
cracks In 0 1&5 inch 5A1=2.58n titanium.,
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TABLE XA1X

SUMMARY OF NONDESTRUCTIVE TEST CRACK MEASUREMENTS
OM 0:125-1NCH SPECIMENS

' Crack Eduation 30 Limlt
fest Method  Materlal  Measurement jihc,h); (1ngh)
Radlogtraphy Alunit ium L. No cortrelation “
T1 tan i um L AL=0,9052(IL)+0,044 6, 086
Penst rant Hlumi num L Aks1¢0923§ [L)=0.002 o, 032
¥ tan | um L Al=1.3135(1L)~0.017  %0,067
Ultrasonic Shear  Alumlrium L No cﬁrreiatlen
Wave 7 b No eorrelation
T1 tanl um |
6AT~Lv L No esrrelation e
' b No correlation - v -
5A1-2.58h L AL=0,00601(I1L)+0.022 . =0,070
glncrement) b Ab=0,00029 (1p)+0.019 to.¢is"
Area Valls) b Ab=0,06165(In)+0.009 0,02k
bafta Ultrasonie  Aluminum L No correlation =
b No correlation p -
T1tanium L AL=1,168(IL)=0.046 0.105
Db No corffelatioh -
©BAT-4Y L - Ne correlatisn e
BAT=2,56n - L AL=1,014(1L)=0.024 b, 081
' b No correlation -
L = Lepgth
b = Depth
AL = Actual Length
IL = lndicated Length
AD = Actual Depth
b = Ihdicaﬁed bepth
125
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3. 0.500¢Inch Spec! mehs

N The petietrant tests on the 0.500«Tneh thick alumlnum specimens
“were unsuccessful with none of the cracks belng detected, The radiographic
crack-length measutraments as correlated with the actual crack«length data are
nlotted In Efaure 64,  The masimin actual crack lendath for a zero 1ndicatad
crack lerath ts approximaiely 0.460<1neh with a 30 1imit from the mean of
5,237«1neh,  The only shear-wave measurement which showed any correlat)on

was the crack-length measurement {1Tustrated In Flgure 65, The 30 1imit s
approXimately the same as for the radiographic tests but the maximum cracks
Tength at zero Indicated crack lerigth 18 0.278=1nch, The only delta test with
a sianificant corralation for the alumirum allov defect measurements was also
on cracls lahgth, The 3o variation far the 2219 aluslnum alloy ts £0.319=inch
as Hluatrated tn flgure 66, lMore signiflecant, however, the delfta test data
imply that the lower 3uv limit does not have a pogltive maximum actual crack-
length for zerc Indlcated length, The 1imlted tedt data for crack lengths from
0.3 to 0.6=1nch do nat justify projecting the =3¢ 1imit much lower than the
0,3=1heh actual e length. |

For the panetrant test results on the 0.500=ireh titanium, plotted In
Flgure 67, the 30 Himit {s $0.021«{nch while the maximum crack length for zero
indlcated crack lerigth 1. 0,025«in¢h, In the radiographic tests, the results
were poot with norne of the fatlgus cracks being detected. The results of ultra-~
sonic shear-wave tests indicated that agaln the two titanium altloys should be
Analyzed soparately. Hewever, since thure were only three 6AT<BY (1 Lanlum
unliehns , Ho s1anl fioant correlations could be developed for this alloy. The
Fesults of the ultrasonic shear-wave tests for determining crack length In
5A1=2,55n tltanium epecimens are plotted 1A Flaure 68, Also plotted are the
actual data polnts for this alloy and three points for the 6A1=4YV alloy. The 'y
GALebY. data setdbllshad g tiend of thair own .and fall olther outside o pear. . oo ]
the 430 itmit. The 3¢ variation for this test on the 5A1<2.55n alloy 1s
£0,073«1nck, while the maximum crack length at zero Indicated Aength is 0,150~
ineh. A correlation of input signal strength for an 80 percent screen height
to a?tuai crack lendth produced comparable results to the measured increment
Fasiults, h '

Tn analyze the defect depth measureménts, three quantities were correlated
with actual depth with the resultes listed below!

AD IN INCH UNITS

(INCREMENT)  AD = 0,000914(I1D) + 0,027 0.042

(AREA VALUE) AD = 0,000245(1D) + 0.025 #05058

(INPUT SIGNALY AD = 0.025575(10) 4 0,030 %0042
The increment value, shown Tn Flaure 69, has & slidht preferefice because of the
lowar maximum actual erack Jeoth (0.069-inch) at zerp indlcated depth. These
results aré not as accurate as those on the 0.125=inch titanium specimens.
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Figure 64. Indicated crack fength for radiographic tests as a function ¥
: of actual crack length for fatigue cracks in 0.500=inch - . 4

a1 uminum alloys.
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INDICATED CRACK LENGTH (INCH x 10

% BERS

2800

2600 ULTRASONIC SHEAR WAVE TEST -

0,500 INCH 2219 ALUMINUM

24400 AL = 6,00038% (IL) + 0,032 £0.246 |
2200 -
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800 .
660 i
400 i
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e s i

o 0.1 0.2 0.3 0.4 0.5 0.6
’ ~ ACTUAL CRACK LENGTH “{INCH)

A o

Figure 65. (ndicated crack !ehgth for ultrasonic shear wave,
tests as a functiori of actual crack length for fatigue
cracks: in O.SQvanch 2219 aluminum.
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Figure 66.

ACTUAL CRACK LENGTH (INCH)

Indicated crack length for delta tests #s a function
of actual crack Tength for fatigue cracks in 0.500-inch
2219 aluminum.
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Figure 67. [ndicated crack Ien'g‘th for fluorescent penetrant tests
as a functfon of actual crack length for fatigue cracks
in 0.500-fnch titanium alloys. :
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INDECATED CRACK LENGTH ‘(INCH X 10-6)
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ULTRASONIC SHEAR WAVE TESTS
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AL = 0,00138 (L) + 0,080 ¥0.073
3¢ = 10.073
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- Figure 68. Indicated crack length for ultrasonic shear wave tests

as a function of actual crack length for fatigue cracks
in 0; 500 lnch 5A1-2.55n titanium. ;
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Figure 69,
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Indicated crack depth for ultrgsonjc shear wave tests
as a function of actual crack depth for fatigue cracks
in 0.500-inch 5A1-2.55n titanium. '
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The delta-tes: results as correlated for actual crack length on all 0.500-
inch titanium a!loys, produced comparable results to data generated for the
5A1-2.55n alloy alone. Defect depth data for the 5A1-2.55n alloy correlated
significantly with actual defect depth as listed below: ‘

1.105(1L)-0.035%0. 125
0.813(1L)+0.033%0.125
0.302(1D)+0.009%0.090

AUl Titanium Alloys AL
5A1-2.55n Ti AL
5A1-2.55n Ti AD

It

Although the length measurements have comparable 3¢ variations, the maximum crack
length at zero indicated crack length is only 0.090-inch for the correlation based
on all the titanium alloy specimens. This Is a: Improvement over. the accuracy

of the shear-wave tests. The crack-length datz tor the delta tests are plotted

in Figure 70 for all titanium altloys,while the uspth data are presented in Figure
71 for the 5A1-2.581 zlloy only.

The resuits of the nondestructive tests performed on the 0,500-inch fatigue
crack specimens are summarized in Table XXX. Both delta and shear-wave tests
appear capable of resolving the actual crack lengths in the aluminum ailoys.

From Table IV, the critical crack length for operation at -423°F Is approximately
0.520-inch for both alloys at an 0.5 aspect ratio, With the scatter band present
for the ultrasonic tests of the 2219 atuminum alloy,much smaller. cracks would be
rejected part of the time in order to insure that cracks of 0.520-inch or larger
would be rejected. The delta tests show about the same results as the radicgivaph-
ic tests. The accuracy of the tests for aluminum are not good and need improve-
ment, however, the good fracture toughness of these alloys compensates for the
pOOT measurement accuracy. One of the sources of error in the measurement un-

 doubtedly Ts traceable to the cracks themselves. WHost of the 2219 alloy cracks

delaminated near the tip of the crack and this effect undoubtedly affected the
response of the two ultrasonic test methods. EThe delaminated condition is
shown for three aluminum alloy fatigue cracks in Figure 72. Twoe cracked speci-
mens showing the delamination are of 2219 aluminum, while the third specimen is
of 2014 aluminum,

: For the titanium alloys, the crack~depth ueasurements are again poor.
Therefore, the minimum crack length, 0.098+inch,as given in Table V for 5A1-2.55n
titanium must be used as the rejection criterig., Since the penetrant tests for
titanium had the best accuracy, penetrant ind:cated crack tengths helow 0.060-
inch are acceptable while actual grack Iengths above 0.056-inch must occasion-
alloy be rejected because of the 3c limits. For 6A1-4V alloys, a 0.077-inch
minimum crack length is acceptable so that lndﬁgated crack lengths below 0.046-
inch can be tolerated; this will result in some\lnstancps in actual crack
lengths as small as 0.035- inch being rejected bepause of the measurement

“variability. | N

i
i

L, 1, OOOwInch__pecimens _ i

The penetrant tests on the 1. O—Inch}fatuguencrack samp les dld
not detect any cracks. The radiegraphic test resulits, plotted in Figure 73 ‘
show a 30 variation of *0.164-inch, while the zero {ndicated crack-length read-
ing may mean actual cracks as long as 0.210-inch. T\e test data are limited
since only six fatigue-crack specimens were made atlthis thickness and the
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INDICATED CRACK LENGTH (iNCH)
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Figure 70. ° Indicated crack length for r‘aelt'a tests as a function of
~actual crack length for 0.500-inch titaniuim alloys.
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ngure 71. Indicated crack depth for delta tests as a function of
actual crack depth for 0.500-inch 5A1-2.5V titanium,
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TABLE XXX

SUMMARY OF NONDESTRUCTIVE TEST CRACK MEASUREMENTS
ON 0.500~[NCH SPECIMENS

Crack Equation 30 Limit
Test Method Material Measurement ?Inch) (1nch)
Radiography - Aluminum L AL=0.7557(IL)+0.221 40,237
Ti tanttim L No Indicated Data -
Penetrant Alumlfium L No Indicated Data +
T1tanium C L AL=1,1279(1L)+0.004  %0.021 !
[
Ultrasonic Aluminum=2219 L AL=0.000384(I1L)+0,032 *0.246
Shear Wave D No correlation - ]
-2014 L&D Insufftclent Number of Specimens ;
Titanium 5
(Increment) 5A1-2,5Sn L AL=0.00138(I1L)}+0.080 *0.073 1
(1nput Signal) L AL=0.05021(IL)+0.071  *0.079
(Increment) D AD=0.000914(10)+0.027 io oh2
(Area Value) D AD=0,000245(1D)+0.025 -o 058
(Input Signal) D AD=0.025575(1D)+0,030 *0.042
6A1-4Y LsD ~ Insufficient Number of Specimens
Delta Alumi num-2219 L AL=2.071(IL)~0,433 t0.319
Ultrasonic D No correlation
| -201h L&D Insufficient Number of Specimens
Titanium L AL=1.105(IL)~0.035 to.125
- 5AI=2.55n L AL=0.813(1L)+0:033 -~ foii25
D AD=0,302(1D)+8,009 t0.990 :
6A1-4V L&D Insufficient Number of Speécimens | ‘?”(
L = Length ' _
D = Depth | | é
AL = Actual Length v
tL = Indicated Length
AD = Actual Depth
ID =

Indicated Depth
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Figure 72.

Macroaraphs of fracture surfaces of specimens 2219-0.5-3(a),
2219-1.0-3(b) and 2014-0.5-2(c) at 3X.
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defect lerigths ranged from O.HS-inch to slightly over 0.6-inch, Neither the
delta nor the shear-wave tests provided any significant correlations.

The minimum critical crack length from Table IV of 0.52-inch would mean
that cracks having fndicated lengths smaller than 0.230-inch could be tolerated,
while actual crack lengths as low as 0.2-inch would be rejected part of the
time. Better accuracy fests are definitely needed for the aluminum alloys.

B. Discussion

| The results of the ultrasonic shear-wave tests on the detection of
defects under stress may provide a partial explanation for the results, in
general, of the ultrasonic tests. Variable stress conditions cause rather large

differences in the signal levels and therefore in the determination of defect

dimensions. Improved measurement methods are necessary for the accurate deter-

mination of criack depth in both aluminum and titanium alloys, and of crack length

in the aluminum alloys. Stress conditions on the defect will affect both the
shear-wave and delta test results. To further complicate things, the delamina-
tion problems in the 2219 aluminum fatigue cracks create additional measurement
inaccuracy.

New or improved test methods are necessary whose responses are not sensi-
tive to stress and reflection conditions at an interface. For example, the
shear-wave test results were qulte complicated on weld specimens because of the
defect locations and because of the intimate contact of base metal surfaces:
the incomplete penetration defects. A test is necessary which measures the
defect dimensions independent of location and which also provides an accurate
definition of defect location. Such a test may be possible:with a through-wave

ultrasonic test. Additional work appears necessary on this measurement approach.

The limitations in the accuracy of the present ultrasonic test might be
improved by a different approach to the measurement. From the data analysis,
it appears that the jntegration measurement was not as good as the increment
measurement. Fixed signal levels might be better to use in judging the length
and depth measurements rather than attempting to put the crack data in absolute
units. In addition, some method will be necessary to compensate for attenuation
differences between specimens of the same alloy, Separate analyses of crack
measurements were necessary for ultrasonic tests on titanium alloys.

- The penetrant test results provuded the most accurate length measurement
correlations on titanium, and 0,020 and 0.125-inch aluminum fatigue-crack speci-
mens. However, the test accuracy on the aluminum specimens became unaccept-
ably poor as section thickness increased. Cracks were not resolved by the pene-
trant test in the 0.5 and 1.0-inch thicknesses.

| Other accurate methods of crack length and depth measurement are desirable
so that two or more measurements .can confirm the dimensions of a crack, The
radiographic tests, although not accurate enough in most of the specimens, did

-provide measurement data for. the 0.5 and 1.0-inch aluminum specimens where

other test methods were ineffective. The radiographic tests were not sensitive
to the delamination problem in. the aluminum alloys since the delaminations occur
parallel to the plate surfaces and do not present any change of thickness or
density to.the radiation beam.
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The data generated in the defect correlations on the various specimen
thicknesses and alloys aresummarized in Table XXXI for defect length and in
Table XXXI| for defect depth. The data can be compared directly in these
tables without having to refer to the main text. When satisfactory comparative
data were generated for a particular group of alloys; i.e., either aluminum or
titanium, it was not necessarily repeated for the individual alloys within the
group in these tables.
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TABLE XXX11

SUMMARY OF MAXI}MUM CRACK DEPTHS POSSIBLE FOR ZERO INDICATED CRACK DEPTHS
AND TEST ACCURACIES FOR THE ULTRASONIC SHEAR AND DELTA TESTIiNG TECHNIQUES

ON FOUR ALLOYS AMD THREE SECTION THICKNESSES

Maximum Crack Depth for Zero Indicated Depth and ¥ 3¢ Limt~

Ultrasonic Shear Ultrasonic Shear Ultrasonic Deita

{Increment) (Area)

Thickness Alloy MCD T3¢ MCD 3¢ MCD 3¢
0.125 201L & 2219 Al K * w * % * % *w * %
0.125 6A1-LY-Ti * % * % ® % * 0.024 0.020
0.125 5AT-2.55n-TT 0.03k 0.015 0.033 0.024 * % * %
0.500 201L Al Lk Zkk k% k%% ki Kk >
0.500 2219 Al : £ % % % % % % % % % * % a
0,500 6-4 & 2.5 Ti % % % % % % % % * % %k
0.500 BAT~4V=Ti fkk k% Lk k&% kkk K&k :
0.500 BA1-2,55n-Ti 0.069 0.042 0.083 0.058 0.099 0.090 :
1.000 2014 & 2219 Al * * ® wE * % R EE

* %

=

2 P
Y

MCD

All dfmensions in inches
No correlation
insufficient sample

Maximum crack depth at zero indicated iength

Th2
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V - CONCLUSIONS

Four nondestructive testing techniques have been evaluated for determin-
ing critical defect dimensions in 2014 and 2219 aluminum and EL| 5A1-2.55n and
6AT-4V titanium alloys. The most accurate nondestructive test to measure crack
dimensions was shown to be the penetrant test for crack lengths in 0.020, 0.125
and 0.500-inch thick titanium, and in 0.020 and 0.125-inch thick aluminum
alloys. The penetrant tests were not successful in irevealing any defects in
the 0.5 and 1.0-inch aluminum specimens. Radiographic and ultrasonic tests
provided some defect measurement accuracy in the thicker aluminum alloys but
this accuracy was not sufficient in view of the required critical defect measure-
ments. Various measurement accuracies were achieved for each thickness, alloy
and test method.

Since penetrants only provide information on the surface defect length,
and no accurate methods were revealed for defect depth determinations, the
minimum crack length determined from fracture toughness calculations must be
used as the rejection criteria with these test methods. The accuracy of the
ultrasonic tests for crack depth, as well as the maximum possible value of
actual crack depths for zéro indicated crack depths, limited their use for crack
depth measurement. More accurate techniques of crack-depth measurement are
necessary for both the titanium and aluminum alloys.

The evaluation of the effects of stress on crack detectability revealed
that rather large differences can occur in the signal strength of the ultra-
sonic wave reflected from a defect as a function of various stress levels.
Varving residual stresses in the vicinity of crack defects may account for the
low accuracy of the ultrasenic tests for both crack depth and length measure-
ments. dther sources of measurement variability probably can be attributed to

~acoustic attenuation differences due to the metallurgical structure in the R
titanium alloys and to the cracks themselves. The relative posi ition of the flaw

within the thickness of the material also provides a response variation to the
ultrasonic tests. Test methods are necessary which are capable of measuring =
the defect dimensions unaffected by stress states on the defect and which prov:de
this information independent of any corrections for the location of the defect.
The position of the defect in the material must be accuratelv determined since
tts location in relation to the external surfaces will affect its fracture
touchness criticality.

The use of present nondestructive tests is limited for critical crack
measurements. Improved tehtlng techniques are necessary in order to achieve
better measurement accuracy. These test methods should provide for measurement
of both the defect length and depth so that both values can be used in the
detnrmlnatlon of a par;:»ularldefect s effect on a material's performance.
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